D M
4 Wik o



Columbia ParCar Corp.

. 350 N. Dewey Ave. « P.O. Box 30 « Reedsburg, WI 53959
Phone: (608) 524-8888 « Fax: (608) 524-8380 « Web: www.parcar.com




ALPHABETICAL INDEX

A-ARM .. ...t iiiiiniieeaa 30,31
ACCELERATOR LINKAGE . ......... 24,25
AIR CLEANER .......ccivreeennnnn 22
AIRSHROUD ..........-...... 6-7,17
ARMATURE ........cicucnenens 19,80
AXLE-REAR, ELECTRIC ........... 82,83
AXLE-REAR, GASOLINE ........... 72,73
BAG HOLDER, CLASSIC ............. 41
BAG HOLDER, LEGACY ....... e 40
BALL HOLDER ............c.... 38,39
BATTERY .. .ciiiiiiiieaaannn 74,75
BODY,CLASSIC ................ 4445
BODY,LEGACY . ....... ... 4647
BODY, COLUMBIA SHUTTLE ....... 50,51
BODY, UTILIDUMP .............. 66,67
BODY, UTILITRUCK . . ............ 58,59
BRAKE ASSEMBLY .............. 2829
BRAKECABLE .........c.cco0n.n 28,29
BRAKEDRUM ...........c0nnn.. 2829
" BRAKELINKAGE ............... 26,27
BRAKEPEDAL ................. 26,27
BUMPER, REAR . ......cvvmeuneien 36
BUMPER, REAR, SHUTTLE ......... 50,51
CARBURETOR ............c..... 20,21
CARGO BOX, METAL ............. 60,61
CARGOBOX,WOOD ............. 62,63
CHARGER . ...t iiiiinee s 84,85
CIRCUIT BREAKER .............. 84,85
COMMON HARDWARE . ........... 92,93
CONTROL PANEL ............... 38,39
CRANKCASE . ............ ... 89,1011
CRANKSHAFT .......c0iveevennn 5,10,11
CYLINDER ........cioemoennnn 6.7,11
DECK PLATE, UTILITRUCK ........ 58,59
DECK MAT, SHUTTLE ............ 50,51
DIFFERENTIAL, ELECIRIC ......... 8283
DIFFERENTIAL, GASOLINE ......... 72,73
DRINK CUP HOLDER . ............ 38,39
DUMPBOX .....cviiiiancnn.n 68.69
ELECTRICAL COMPONENTS 76,77,78,81,84,85
ELECTRICAL WIRING .......... 76-79,81
ENGINE STABILIZER ..............-. 70
EXHAUST SYSTEM ................ 71

FAN HOUSING ..........ccccnnunonn 17

FENDER WALL PAD ......... 42-43,48-49,56-57
FLOORMAT,FRONT . ............. ...+ 38,39
FLOOR MAT,REAR . ................. 50,51
FRAME, COLUMBIA SHUTTLE .......... 48.49
FRAME, LEGACY/CLASSIC . ............ 4243
FRAME, UTILIDUMP .......... ... 64,65
FRAME, UTILITRUCK .. .............. 56,57
FRONT HOUSING ................... 38,39
FUELPUMP .. ...t ieenenncetenneannn 15
FUELTANK .. ... iiiiiteeanranns 55
GENERAL INFORMATION ............... 34
GOVERNOR . ......c.tiiineeesesnnnnnn 23
GOVERNOR CABLE RETURN SPRING . ...... 8.9
GOVERNOR BRACKET RETURN SPRING . . ... 89
HANDRAILS ............ 44-47,50-51,58-59,66-67
300} 23 85
IGNITION .. .. ittt ittt e e 17
IGNITION MODULE .. .. ......covvenennn 17
KINGPIN ....c0tiiiiineeannnnns 30,31
LEAFSPRING .........c00ieenern.n. 30,31
LIMITCABLE .......... .. ... 46-47,50-51
LIMITSTRAP ..........¢cccnnne-n 44-47,50-51
LONGTOP, CLASSIC ...........0ounn- 90,91
MANIFOLD, OIL INJECTION . ............. 15
MICROSWITCH ...........ccctennnn 24,25
MOTOR, TRACTION . . .. ... ... v 80
MUFFLER . . .t e i et i iiineeastcnan s 71
NUMERICAL INDEX ................ 94-108
OIL INJECTION . . . ... i iveeieiameee e 16
OILPUMP . ... ..t iiiiinnae e 16
OIL TANK . ... ittt iiaeaem i 16
PISTON .. ... iiiiiineiaanens 6,7,10,11
PROPROD .............oueeennnn 44,4557
RACK & PINION .. ........ccctennr-n 32,33
REED VALVE . ... ... .. i 15
RETAINER PLATE . ..... ... ..o 30,31
REVERSE BUZZER .............- 76-79,84,85



SCORE CARD HOLDER . ........... 34,35

SEATS ........... 44-47,50-51,58-59,66-67
SHOCK ABSORBER ...... 42-43,48-49 ,56-57
SHORT BLOCK ................. 10,11
SOLENOID BANK ................. 81
SOUND PACKAGE, C6G ............. 54
SOUND PACKAGE, G4S ............. 53
SPARK COIL AND CABLE ........... 14
SPARKPLUG .................... 14
STARTER-GENERATOR ............ 18,19
STEERINGARM . ................ 3031
STEERING GEAR ................ 3233
STEERING WHEEL AND COLUMN . ... 3435
SUNTOP, RAINDRAIN, CLASSIC ..... 88.39
SUNTOP, RAINDRAIN, LEGACY ..... .. 87
SUSPENSION, FRONT ............. 30,31
SUSPENSION, REAR, GOLF CAR ..... 4243
SUSPENSION, REAR, SHUTTLES ..... 48,49
SUSPENSION, REAR, UTILIDUMP .... 64,65
SUSPENSION, REAR, UTILITRUCK . . .. 56,57
TIEROD .......... .. ... . 32,33
TRANSMISSION, PRIMARY DRIVE .. .... 13
TRANSMISSION, SECONDARY DRIVE ... 12
VOLTAGE REGULATOR ......... 77,8485
WARNING AND CAUTION LABELS 38,39,60,61
WHEELS/TIRE ASSEMBLY ........... 37
WINDSHIELD, RAINDRAIN ........... 86

INDEX OF TERMS

ABBREVIATION = DEFINITION

ASSY. = ASSEMBLY

DIA. = DIAMETER

D.O.T. = DEPARTMENT OF TRANSPORTATION
HZ = HERZ

LD. = INSIDE DIAMETER

INCL. = INCLUDE(S)(ED)

L.H. = LEFT HAND

0.D. = OUTSIDE DIAMETER

0.S. = OVER-SIZED

R.H. = RIGHT HAND

V = VOLT

V.IN. = VEHICLE IDENTIFICATION NUMBER

L




GENERAL INFORMATION

This Parts Catalog has been prepared for your convenience when ordering parts for Gasoline or
Electric ParCar Models P4G, P4E, G4S, E4S, Columbia Utilitruck ED4 and GD4, and Columbia
Shuttle C6E and C6G. Item numbers shown in the illustrations correspond to item numbers in the
parts list. Consult the illustrations when ordenng parts so you are sure to get just what you want.
In most cases, only the latest parts are shown in the illustrations.

Numbers in parenthe31s following desmptlon of the part is the quantity needed for complete
assembly shown in illustration. If there is no number in parenthesis, only one is used.

Prices of parts and accessories listed in this catalog are published separately in the latest PRICE
LIST.

The following instructions should be followed carefully when ordering parts:

« Specify the correct part number for each item. Whenever in doubt about the model and year,
please refer to the Vehicle Identification Number (V.LN).

e The V.LN. is located on the driver’s side top rear fender on all vehicles except utility vehicles,
where it is located on the steel body at the passenger’s feet. The V.LN. for the gasoline/electric

vehicle models are as follows:

Model First Two Digits Starting Serial # Second Last Digit Last Digit

(Model) (Sequential Nbr.) (Model Decade) (Season)

PAG p) DO 20502 And Up D= 192X = 1992
P4E ) S 21501 And Up

G4S SK  eeeeererereenens 20072

E4S (33 O 21122

GU4 g S 10128

EU4 OP  crees 10142

C6E 2M s 10179

C6G 3M e 21103

GD4 TR e 20022

« Part numbers are to be used when ordering replacement parts. To place a parts order call 800-
222-4653 or Fax your order to 608-524-8380, or mail orders to P.O. Box 30, Reedsburg, WI
53959, Attention: Parts Department.

« When ordering parts use our Service Parts Order Form. The use of these forms will enable us
to fill and ship your orders more promptly. These forms are furnished upon request.

« Do not order golf cars or advertising matter on the Service Parts Order Form. Write nothing on
the order form except the order itself.

« Freight, UPS and Parcel Post orders should be on separate order forms.

« For your own records, number and date all orders; keep a copy for future reference.



PATENT NOTICE

Columbia ParCar products are manufactured under one or more of the following patents: U.S.
Patents - 2986162, 2987934, 2998808, 3116089, 3144631, 3144860, 3226994, 3229792, 3434887, }
3559773, 3673359, 3680403, 3683716, 3709317, 4648473, Des. 225,626. ‘

DISCLAIMER

To the best knowledge of Columbia ParCar Corp., the material contained herein is accurate as of
the date this publication was aproved for printing. Columbia ParCar reserves the right to change
specifications, equipment, or design at any time without notice and without incurring obligation.

Columbia ParCar
350 N. Dewey Avenue
P.O. Box 30
Reedsburg, WI 53959
Phone (608) 524-8888
Toll-Free (800) 222-GOLF

Fax (608) 524-8380 P

©Copyright 1994, Columbia ParCar Corp.
All rights reserved. Printed in U.S.A.



~

10

CRANKSHAFT

CRANKSHAFT

ITEM NO. PART NO. DESCRIPTION QTY.
1 23703-82A Assy., Crankshaft (incl. Items,2-8) 1
2 23708-82 Crankshaft Half, Transmission Side 1
3 6642 Thrust Washer 1
4 24200-63A Assy., Connecting Rod (incl. Items 5-7) 1
5 35961-52 Bearing, Piston Pin 1
6 9070 Bearing, Crankpin 1
7 23962-63C Crankpin 1
8 23707-82A Crankshaft Half, Fan Side 1
9 23698-82 Spacer, Crankshaft 1
10 23764-82 Fan Hub 1
11 20002-84 Fan, Blower 1
12 2502 Bolt, #10-24x1/2", Self-Tapping 6
13 7960 Locknut, 7/8-14, Hex Nylok 1




CYLINDER AND PISTON




CYLINDER AND PISTON

ITEM NO. PART NO. DESCRIPTION QTY.
1 20017-82A Shroud, Air 1
2 3787-B Screw, 1/4-20 x 3/4", Hex Cap 2
3 7036-B Lockwasher, 1/4". Split 2
4 6703-B Washer, 1/4", N-Plain 1
5 4008 Screw, #10-32 x 3/4", Tap 4
6 16649-82 Cylinder Head 1
7 4451-W Screw, 3/8-16 x 5 1/4" 4
8 6388-HB Washer, 3/8" 4
9 16500-82 Assy., Cylinder & Piston (incl. Items 10-15) 1
10 16784-82 Gasket, Cylinder Head 1
11 11720 Stud, Cylinder Exhaust Port 2
12 16780-63A Gasket, Cylinder Base , 1
13 22001-82 Assy., Piston & Ring, Standard (incl. Items 13-16) 1

22003-82 Assy., Piston & Pin, .010 O.S. 1
22004-82 Assy., Piston & Pin, .020 O.S. 1
22005-82 Assy., Piston & Pin, .030 O.S. 1
22006-82 Assy., Piston & Pin, .040 O.S. 1
14 22445-63 Ring, Piston Standard 2
22447-63 Ring, Piston, .010 O.S. 2
22448-63 Ring, Piston, .020 O.S. 2
22449-63 Ring, Piston, .030 O.S. 2
22450-63 Ring, Piston, .040 O.S. 2
15 22587-63 Pin, Piston 1
16 11144 Ring, Retaining 2



CRANKCASE

N N
{ 3
N’




3

CRANKCASE

ITEM NO. PART NO. DESCRIPTION QTY.
1 24493-82A Set, Crankcase 1
2 24495-82 Gasket, Crankcase 1
3 358 Pin, Dowel 4
4 12098B Seal, Crankcase, Transmission Side 1
5 23759-82 Press Ring, Crankcase, Transmission Side 1
6 11142 Retaining Ring, Crankcase 3
7 9117 Bearing, Roller 1
8 47672-92 Bracket, Engine Mount Weldment 1
9 3775 Screw, 3/3-16 x 2", Hex Cap 1

10 16228-92 Mount, Engine 2
11 8689 Rivet, .187 Dia. x 250, Pop 8
12 7778 Locknut, 3/8-16, Hex Nylok 2
13 4777 Screw, 3/8-16 x 1 1/2", Hex Cap 1
14 7038 Lockwasher, 3/8", Split 1
15 70164-87 Strap, Ground 1
16 3768 Screw, 1/4-20 x 2 1/2", Hex Cap 1
17 7036-B Lockwasher, 1/4", Split 7
18 24805-67 Stud, 3/8-16 x 2 7/16" i
19 6173-B Washer, Fender 3
20 16228-67 Mount, Engine 1
21 9032 Bearing, Ball 1
22 11141 Retaining Ring, Crankcase, Tapered i
23 12046A Seal, Crankcase, Fan Side 1
24 26838-92 Govemnor Bracket, Return Spring i
25 26839-92 Return Spring, Govemor Cable 1



SHORT BLOCK

10

o




ey
é RO

SHORT BLOCK

ITEM NO. PART NO. DESCRIPTION QTY.
1 4451-W Screw, 3/8-16 x 5 1/4” 4
2 6388-HB Washer, 3/8" 4
3 16649-82 Cylinder Head 1
4 16784-82 Gasket, Cylinder Head 1
5 22445-63 Ring, Piston, Standard 1

22447-63 Ring, Piston, .010 O.S. 1

22448-63 Ring, Piston, .020 O.S. 1

22449-63 Ring, Piston, .030 O.S. 1

22450-63 Ring, Piston, .040 O.S. 1

6 22587-63 Pin, Piston 1

7 11144 Ring, Retaining 2

8 11720 Stud, Cylinder Exhaust Port 2

9 16780-63A Gasket, Cylinder Base 1

10 3768 Screw, 1/4-20 x 2 1/2", Hex Cap 7
11 7036-B Lockwasher, 1/4", Split 7
12 12098B Seal, Crankcase, Transmission Side 1
13 358 Pin, 1/4 x 1/2", Dowel 1
14 24805-67 Stud, 3/8-16 x 2 1/4 1
15 24493-82A Set, Crankcase (incl. Crankcase and Items 13-14) 1
16 24495-82 Gasket, Crankcase 1
17 23759-82 Press Ring, Crankcase, Transmission Side 1
18 11142 Retaining Ring, Crankcase 3
19 9117 Bearing, Roller 1
20 23708-82 Crankshaft Half, Transmission Side 1
21 6642 Washer, Thrust 2
22 35961-52 Bearing, Piston Pin 1
23 9070 Bearing, Crankpin 1
24 23962-63C Crankpin 1
25 23707-82A Crankshaft Half, Fan Side 1
26 23698-82 Spacer, Crankshaft 1
27 9032 Bearing, Ball 1
28 11141 Retaining Ring, Crankcase, Tapered 1
29 12046A Seal, Crankcase, Fan Side 1
16150-82 Short Block (incl. Items 1-29) 1

30 23703-82A 1

Assy., Crankshaft (incl. Items 20-25)

11




TRANSMISSION-SECONDARY DRIVE

TRANSMISSION - SECONDARY DRIVE

ITEM NO. PART NO. DESCRIPTION : QTY.
1 33249-92 Half-Pulley, Fixed 1
2 33246-92 Half-Pulley, Sliding 1
3 33260-92 Spring, Converter 1
4 33250-92 Cam, Fixed 1
5 33254-92 Key, Square 1
6 33251-92 Ring, Snap 1
7 33244-92 Screw, Belt Ride-Out 1
8 33252-92 Spacer, Sheave 1
9 33247-92 Shoe, Cam 3

33243-94 Cam Shoe Kit (Includes 3 Cam Shoes & Adhesive) 1
33245-92 Assy., Secondary Transmission (incl. Items 1-9) 1
10 36398-92 " Belt, Drive 1

12



TRANSMISSION-PRIMARY DRIVE

TRANSMISSION - PRIMARY DRIVE

DESCRIPTION

ITEM NO. PART NO. QTY.
1 36570-92 Half-Pulley, Fizxed 1
2 36574-92 Half-Pulley, Sliding 1
3 36573-92 Washer, Anti-Wear 1
4 36575-92 Washer, Shoulder 1
5 36576-92 Spacer, Belt Ride-Out i
6 36579-92 Spring, Clutch 1
7 36577-92 Bushing, Plastic 1
8 36588-92 Ring, Retaining 1
9 36572-92 Cap, Straight 1
10 36580-92 Washer, Flat 1
11 36581-92 Nut, Jam 1
12 36582-92 Screw, Self-Tapping 3
13 36571-92 Shield, Dust 1
14 36583-92 Spring, Anti-Noise 3
15 36584-92 Weight, Centrifugal 1
16 36598-92 Block, Centrifugal 3
17 36585-92 Lockwasher 1
18 36586-92 Bolt, Fixing 1

36578-92 Assy., Primary Transmission (incl. Items 1-18) 1
19 34865-82E Plug, Transmission 1

13

§
;
§
:
%
i
#
£
b
&
;
iz
;
b
2




SPARK COIL AND CABLE

ITEM NO. PART NO. DESCRIPTION QTY.

1 31602-63 Coil Only (High Resistance, Yellow Dot) 1

31601-63A Assy., Spark Coil (incl. Spark Coil and Items 2-6) 1
2 31610-53A Mounting Bracket, Spark Coil 1
3 1240-W Screw, #10-32 x 1 1/2° 1
4 6716 Washer, #10, Plain Type A 2
5 7069 Lockwasher, #10 Split 2
6 7634 Nut, #10-32, Hex Cap 2
7 3991 Screw, 5/16-18 x 7/8", Hex Cap 2
8 6341-B Washer, 5/16" 4
9 7739 Nut, 5/16-18, Hex Nylok 2
10 31981-92 Cable, Spark Plug (Longer for Relocated Coil) 1
11 32301-80B Spark Plug 1

14




REED VALVE AND FUEL PUMP

ITEM NO. PART NO. DESCRIPTION QTY.
1 27020-80A Manifold, Oil Injection 1
2 2818 Bolt, 5/16-18 x 1 1/2", Hex Cap 4
3 6702-B Washer, 5/16", N-Plain 4
4 7041-B Lockwasher, 5/16", Split 4
5 24811-63 Stud, 1/4-20 & 28x 1 1/2" 2
6 9993 Clamp, Hose 4
7 63501-68 Hose, Bulk 10 Ft. 1
8 26908-71B Gasket, Reed Plate 1
9 26901-71B Assy., Reed Plate (incl. Items 10-14) 1

10 2673 Screw, #10-32 x 1/2", Brass 1
11 26906-59A Leaf, Reed Valve 1
12 26905-59 Reed Stop 1
13 7069 Lockwasher, #10 Split 1
14 7634 Nut, #10-32 Hex Cap, Brass 1
15 27069-63B Gasket, Manifold 1
16 27099-92A Fuel Pump 1
17 27105-93 Repair Kit, Fuel Pump 1
18 27100-93 Restrictor, Pulse 1

2685-W Screw, Fuel Pump Mounting 2

15



OIL INJECTION

OIL INJECTION

ITEM NO. PART NO. DESCRIPTION

Q
e

1 62503-84 Cap, Oil Tank, with Gasket 1
2 62499-87A Oil Tank 1
3 47044-93 Bracket, Oil Tank 2
4 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 4
5 7177 Lockwasher, 5/16", Internal/External Tooth 1
6 7748-W Nut, 5/16-18, Hex Cap 4
7 2686 Bolt, 1/4-20 x 3/4", Hex Washer Head, Self-Tapping 4
8. 62523-84 Clamp, Large 4
9 62534-85 Hose, 1/4" 1D., Bukk 25 Ft. 1
10 62489-85 Filter, In Line 1
11 62532-85 Hose, 1/8" 1.D., Buk 10 Ft. 1
12 62521-84 Clamp, Small 2
13 62516-84 Valve Check 1
14 62512-84 Washer, Fitting 2
15 62511-84 Hollow Screw, Intake Fitting 1
16 7624 Locknut, #10-24 2
17 62506-85 Pump, Oil w/Component Parts (incl. 13, 14, 15) 1
18 12010 Seal, Oil Pump 1
19 2502 Screw, #10-24 x 1/2", Self-Tapping 1
20 62508-84A Cover, Ignition and Pump Mount 1
21 61253-89 Retainer Plate, Oil Seal 1
22 3503 ~ Screw, #10-24 x 1.1/4" 1
23 3502 Screw, #10-24 x 3/4" 1
24 6252790 Cable, Control 1
25 26832-83 Stop, Cable End 1

16



IGNITION AND FAN HOUSING

IGNITION AND FAN HOUSING

ITEM NO. PART NO. DESCRIPTION QTY.
1 20006-90 Fan Housing 1
2 9927 Clip, Cable 1
3 16228-67 Mount, Engine 1
4 6173-B Washer, Fender 1
5 24805-67 Stud, 3/8-16 x 2 1/4" 1
6 12011 Seal, Oil 1
7 2502 Screw, #10-24 x 1/2", Self-Tapping 8
8 20017-82A Shroud, Air 1
9 1370-W Screw 4

10 8689 Rivet, Pop 4
1 7778 Locknut, 3/8-16, Hex Nylok 1
12 30500-86 Rotor, Ignition 1
13 30509-86 Assy., Ignition Module 1
14 Screen, Fan 1

29072-80

17



STARTER-GENERATOR

18



N

STARTER-GENERATOR

ITEM NO. PART NO. DESCRIPTION QTY.
1 4734 Bolt, 5/16-18 x 1 1/4", Hex Flange 1
2 29941-81 Strap, Starter-Generator 1
3 5445-W Bolt, 5/16-18 x 1 1/4", Carriage 1
4 31476-79 Bracket, Starter-Generator 1
5 8997 Bushing 2
6 30083-69D Generator, Starter 1
7 36389-72B Belt, Starter-Generator 1
8 8161 Locknut, 5/16-18, Hex Flange 13
9 3427 Screw, 5/16-18 x 3 1/2", Hex Cap 1

10 6333 Washer, 5/16", W-Plain 1
11 26837-90 Bracket, Governor Cable 1
12 3728 Screw, 1/4-20 x 1/2", Hex Cap 1
13 9958 Clamp, Steel 1
14 7742 Locknut, 1/4-20, Three-Way Crown 1
15 3787-B Screw, 1/4-20 x 3/4", Hex Cap 1
16 7036-B Lockwasher, 1/4™ Split 1
17 7688-B Nut, 1/4-20, Hex Cap 1
18 30449-77 Hardware Kit, Pulley, Brush Holder, Bearing Plate 1
19 31551-72B Pulley 1
20 30111-77 Cover, Drive End 1
21 30447-77 Spacer 1
22 30153-77 Bearing, Ball 1
23 30152-77 Plate, Bearing Holder 1
24 30877-77 Woodruff Key, Pulley 1
25 30860-77 Armmature 1
26 30154-77 Bearing, Ball 1
27 30098-77 Frame and Coils 1
28 30394-77 Hardware Kit, Terminal DF 1
29 30395-77 Hardware Kit, F1 and F2 Terminals 1
30 30210-77 Caoil, Field, with Studs 1
31 30448-77 Screw, Pole Shoe 4
32 34351-77 Holder, Brush 1
33 30443-77 Brush, Single 4
34 30445-77 Spring, Brush 4
35 30444-77 Wire, Connecting Brush 1
36 30110-77 Cover, Rear 1
37 30446-77 Hardware Kit, Terminals Al and A2 1
38 30461-77 . Bolt, Through 1
39 30442-77 Cover, Brush 1

19



CARBURETOR-WHL 10, HORIZONTAL CHOKE SHAFT

23

20

.{A
<




CARBURETOR-WHL 10, HORIZONTAL CHOKE SHAFT

ITEM NO. PART NO. DESCRIPTION QTY.
1 27744-82 Dust Seal, Throttle Shaft 1
2 27126-82 Gasket, Carburetor 2
3 27764-87 Float Bowl 1
4 27765-87 Assy., Throttle Shaft 1
5 27766-87 Disc, Throttle Shaft 1
6 27227-81 Block, Carburetor 1
7 27730-87 Shaft, Choke 1
8 27769-87 Disc, Choke Valve 1
9 27770-87 Float 1

10 27773-87 Plug, Cup 1/8" 2
11 27774-87. Plug, Welch 3/8" 1
12 27775-87 Plug, Welch 5/16" 1
13 27778-87 Screw, Throttle and Choke Disc 4
14 27780-87 Plug, Float Retainer 1
15 27781-87 Screw, Idle Speed Adjustment 1
16 27782-87 Spring, Low Speed Screw 1
17 27783-87 Spring, Idle Screw 1
18 27784-87 Spring, Throttle Shaft 1
19 27785-87 Spring, Choke Shaft 1
20 27789-87 Main Jet, .042 1

27857-88 Main Jet, .038 1

27858-88 Main Jet, .035, High Altiude 1
21 27740-87 Dust Seal, Choke Shaft 1
22 27100-87 Nozzie, Fuel Inlet 1
23 27288-88 Assy., Choke Control Cable (P4G, G4S, GU4) 1

27290-92 Assy., Choke Control Cable (C6G) 1
24 27763-87 Kit, Carburetor Repair 1
25 27255-86 Spring, Choke Cable -1
26 27257-86 Spacer, Choke Return, Lever End 1
27 27256-86 Spacer, Choke Return, Casing End 1
28 27000-88 Kit, Choke Spring and Spacer (incl. Items 25-27) 1
29 27693-89 Kit, Needle and Spring 1

27158-87C Carburetor, Complete (incl. Items 1-29) 1
30 27768-87 Swivel Assy., Choke Lever 1
31 27274-85 Lever, Throttle Shaft 1

21



AIR CLEANER

N
(B).—16

AIR CLEANER
ITEM NO. PART NO. DESCRIPTION QTY.
1 29130-71 Assy., Air Cleaner (incl. Item 2) 1
2 29131-88 Element, Filter 1
3 9958 Clamp, Steel 1
4 6703-B Washer, 1/4", N-Plain 2
5 8119-W Nut, 1/4-20, Wing, Self-Locking 1
* 29139-83B Decal, Air Cleaner 1
6 29135-71 Clamp, Dust Unloader 1
7 29132-71 Unloader, Dust 1
8 29108-82 Stud, 1/4-20 x 9.44", Air Cleaner 1
9 29142-71 Gasket, Air Cleaner 1
10 29157-88 Elbow, Air Intake 1
11 29000-89B Hose, Air Cleaner 1
12 9955 Clamp 2
13 2511 Screw, #8-32 x 44" 3
14 29111-87 Cup-Adapter, Carburetor 1
15 27127-87 Gasket, Carburetor 1
16 7743 Nut, 1/4-20 Lock 1

* Not Pictured in Illustration

22



RN

P
i

GOVERNOR

GOVERNOR

ITEM NO. PART NO. DESCRIPTION QTY.
1 4319 Screw, 3/8-24 x 1", Hex Cap 1
2 47031-91 Bracket, Governor Cable 1
3 7775 Locknut, 3/8-24, Hex Nylok 1
4 26824-92 Arm, Governor 1
b] 41833-92 - Spring Return, Governor 1
6 26832-83 Stop, Governor Cable 1
7 26827-91 Assy., Govemnor Cable, Adjustable (incl. Items 6, 8,9 1
8 26831-83A Inner Wire, Governor, 53.4" 1
9 11407 Bellow 1

23



ACCELERATOR LINKAGE

24




ACCELERATOR LINKAGE

ITEM NO. PART NO. DESCRIPTION QTY.
1 40508-92 Pedal, Accelerator (Gas) 1
40468-92 Pedal, Accelerator (Electric) 1
2 40511-89 Pad, Accelerator Pedal 1
3 8700 - Rivet, 1/4", Plastic 2
4 40805-89A Shaft, Kick Off 1
5 10502 Bushing, Kick Off Shaft 2
6 11805 Spring, Pedal Return 1
7 40801-89 Assy., Link 1
8 601 Pin, Roll 1
9 534 Pin, Cotter 2 Gas, 3 Elec.
10 40803-89A Link : 1
1 6150-W Washer 1
12 6716 Washer, #10, Plain 2
13 216 Pin, Clevis 2
14 217 Pin, Clevis 1
15 10500 Bushing, Accelerator Pedal 2
16 6703-B Washer, 1/4", N-Plain 3
17 515 Pin, Cotter 2
18 3454-BS Screw, 1/4-20 x 1 3/4", Hex Cap 1
19 7688-B Nut, 1/4-20, Hex Cap 2
20 2551-W Bolt, 1/4-20 x 1", Accelerator 1
21 7742-BS Locknut, 1/4-20, Three-Way Crown 2
22 40504-89 Rod, Microswitch (P4G, G4S, C6G, GU4, GD4) 1
23 10501 Bushing, Split Microswitch Rod 1
24 31067-63 Washer, .34 x 1.63 x .06 1
25 7624 Locknut, #10-24, Hex Nylok 2
26 40514-90 Rod, Acelerator (P4E, EAS) 1
40550-92 - Rod, Accelerator (C6E) 1
40516-89A Rod, Accelerator (EU4, ED4) 1
40492-92 Rod, Accelerator (GU4, GD4) 1
40517-91 Rod, Accelerator (C6G) 1
27 42269-70 Pin, Clevis 1
28 73062-86A Yoke, Clevis, R.H. (Electric) 1
29 11803 Spring, Linkage 1
30 11704 S-Hook, 1" 1
31 10011 Cable Tie 3
32 11707 S-Hook, 3/4" 1
33 40815-89 Cable Assy., Accelerator (incl. Items 29-32 and 40) 1
34 40511-78 Clamp, Cable 1
35 2685-W Screw, #10-24 x 5/8", Self-Tapping 2
36 71513-88 Spring, Return 1
37 47390-89 Bracket, Spring 1
38 9906 Terminal, Male 1/4” 2
39 71506-93 Microswitch (Gas Only) 1
40 11406 Boot, Accelerator Cable 2
41 47315-93 Spacer, Microswitch 1

25



BRAKE LINKAGE

34

26




BRAKE LINKAGE

ITEM NO. PART NO.

DESCRIPTION

Q
=

1 42461-92
2 42408-89
3 8700
4 498
5 42452-86
6 6716
7 515
8 8126
9 42456-91
10 42456-86
11 4245591
‘ 42450-91
12 4245791
13 7638
14 42407-89
15 42410-92
16 7716-W
17 4457
18 10500
19 42451-86
20 6703-B
21 534
22 611
23 502
24 499
25 73062-86A
26 26251-30A
27 4455
28 7725
29 7676
30 42406-91
41517-91
41519-91
31 7677
32 73061-86A
33 40509-67
34 42402-89
* 9853
¥ 11403
42409-89B

* Not Pictured in Hlustration

Pedal, Parking Brake

Pad, Parking Brake

Rivet, 1/4", Plastic

Pin, 3/16 x 3", Clevis

Spring, Parking Brake Retum

Washer, #10, Plain

Pin, 1/16 x 3/4", Cotter

Nut, Speed

Clevis, Parking Brake, without Threads
Clevis, Parking Brake

Rod, Parking Brake

Assy., Parking Brake Rod (incl. Items 6 & 9-13)
Spring, Parking Brake Rod

Nut, #10-32, Hex Cap

Pad, Brake Pedal

Pedal, Brake

Locknut, 3/8-24, Hex Nylok, Thin
Bolt, Shoulder Brake

Bearing, Plastic Split

Ratchet, Brake

Washer, 1/4", N-Plain

Pin, 3/32 x 1", Cotter

Pin, .25 x 1", Roll

Pin, Clevis

Pin, 1/4 x 1 12", Clevis

Yoke, Clevis 1/4-28, R.H.

Bushing, Brake Tube

Bolt, Shoulder, 4"

Locknut, 5/16-24. Hex Nylok

Nut, 1/4-28, Hex Cap

Rod, Brake (All Models Except Columbia Shuttle)
Rod, Brake (C6E Only)

Rod, Brake (C6G Only)

Nut, 1/4-28, Hex Jam, L H.

Yoke, Clevis, 1/4-28, L.H.

Spring, Brake Return

Equalizer, Brake

Fitting, Lubrication

Rubber Bumper, Brake Pedal

Assy., Brake Pedal (incl. Items 1-7 & 14-26)

el e e el e N B S B D O W Y ) o Sy Gy S SR JU Y- N N S ST

27



BRAKE ASSEMBLY

28

5 j




BRAKE ASSEMBLY

ITEM NO. PART NO. DESCRIPTION QTY.
1 497 Pin, 5/16 x 7/8", Clevis 2
2 520-W Pin, 1/8 x 1", Cotter 2
3 42395-92A Assy., Brake Cable (Right Cable for G4S, P4G, EU4, GU4) 1
* 42400-89A Assy., Brake Cable (Right Cable for C6E, C6G, P4E, EAS & 1

Left Cable for EU4, GU4)
* 42401-89A Assy., Brake Cable (Left Cable for PAE, P4G, G4S, EAS, 1
C6G & C6E)

4 41820-93 Actuator Assy., Brake 2
5 41822-86 Cover, Dust 2
6 41821-86 Assy., Adjuster 2
7 41819-86A Brake Shoe, Single 4
8 41817-86 Retainer Assy., Brake Shoe 2
9 41816-86 Spring, Brake Shoe 1
10 47757-88 Bracket, Bake Drum, Left Side 1
* 47756-88 Bracket, Base Drum, Right Side 1
11 41823-86 Cap, Rubber, Adjuster Bolt 2
12 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 8
13 7041-B Lockwasher, 5/6", Split 8
14 7748-W Nut, 5/16-18, Hex Cap 8
15 41815-86 Drum, Brake 2
16 11035 E-Ring 4

41813-86A Assy., Brake, Left (incl. Items 4-9 & 11) 1

41814-86A Assy., Brake, Right 1
* 9990-W Clamp, Brake Hose 1

* Not Pictured in Hlustration

29




FRONT SUSPENSION

SN

30




FRONT SUSPENSION

ITEM NO. PART NO.

DESCRIPTION

R
<

1 47598-92
2 3775
3 7778
4 43929-88
* 43929-88A
5 4253
6 57054-90
7 7825
8 57160-88
* 53000-88
9 43938-36
10 9853
11 45407-90
12 6334
13 3452
14 43946-88
15 43937-86
16 43950-88
17 45399-90A
18 6801
19 7775
20 5706
21 7685
2 7825
23 3406

* Not Pictured in Illustration

Retainer Plate, Leaf Spring
Screw, 3/8-16 x 2", Hex Cap
Locknut, 3/8-16, Hex Nylok
Spring, Leaf (Gas) :
Spring, Leaf (Electric)
7/16-20 x 3 1/2", Hex Cap
Weldment, King Pin
Locknut, 7/16-20, Hex Nylok
Assy., Steering Arm, Right (incl. Items 9-10)
Assy., Steering Arm, Left
Bushing (.62 1.D.)

Fitting, Lubrication
Mounting Bracket, A-Arm
Washer, 7/16", N-Plain
Screw, 3/8-24 x 8", Hex Cap
Adjuster, Camber

Bushing (.75 1.D.)
Tube-Spacer A-Arm

Assy., A-Am (incl. Items 9-10 & 15)
Washer, 375 x 1.5 x 18
Locknut, 3/8-24, Hex Nylok
Spacer, A-Arm

Locknut, 1/2-13, Nylok Thin
Locknut, 7/16-20, Hex Nylok
Screw, 1/2-13 x 3", Hex Cap

NN A=NPRBRNNNONCO ™ m AN DN e e B

31




STEERING GEAR

32




STEERING GEAR

ITEM NO. PART NO. DESCRIPTION

Q
<

1 57168-92 Boot, Steering 2
2 10101 Clamp, Steering Boot 2
3 57172-92 Ball End, Steering Gear, (incl. Tie Rod) 2
4 57190-88 Washer, Lock, Steering 2
5 57166-88 Washer, Steering 2
6 53960-88 Housing, Steering Gear 1
7 57171-90 Rack, Steering Gear 1
8 11112 O Ring 1
9 63912 Plug, 1 # Hole 1
10 43900-88 Bushing, Pinion 1
11 57180-90 - Pinion, Steering Gear - 1
12 9001 Bearing, Ball 1
13 862 Ring, Retaining 1
14 861 Ring, Retaining 1
15 57183-88 Seal, Oil 1
16 43901-88 Bearing, Steering Rack 2
17 7830 Nut, 7/16-20, L.H. Jam 2
18 43958-88B Assy., Tie Rod End, L.H. Thread 2
19 7825 Locknut, 7/16-20, Hex Nylok 1
20 4716-W Screw 3/8-16 x 1 1/4", Hex Cap -3
21 7038 Lockwasher, 3/8 Split 3
93249 Assy., Rack & Pinion (incl. Items 1-18) 1

5717790 Replacement, Rack & Pinion Set (incl. Items 7, 13 & 15) 1

93244 Steering Housing W/ Bearings (incl. Items 2,6,8,9,10,15,& 16) 1

R b N R 75 s o T TR AP A B E ot R o o eA s i = R m 7 e

N AP

33

S
&
&



STEERING WHEEL AND COLUMN

14

34




STEERING WHEEL AND COLUMN

ITEM NO. PART NO. DESCRIPTION QTY.
1 57085-84A Wheel, Steering 1
2 7995 Locknut, 5/8-18, Hex Nylok 1
3 57089-84A Holder, Scorecard 1
4 57095-88 Shaft, Steering 1
5 4036 Screw, 5/16-24 x 1 1/2", Hex Cap 1
6 7725 Locknut, 5/16-24, Hex Nylok 1
7 9853 Fitting, Lubrication 2
8 9029 Bearing, Steering Column, Lower 1
9 57140-86A Assy., Steering Column 1

10 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 4
11 6702-B Washer, 5/16", N-Plain 6
* 7177 Washer, Ground Wire Internal/External Tooth 2
12 7740-B Locknut, 5/16-18, Two-Way Center 4
13 57067-87 Bearing, Steering Column, Upper 1
14 53276-86A Label, Operating Instructions (Gas) 1
* 53277-86A Label, Operating Instructions (Electric) 1
15 6655-B Washer, .63 x 1.5 x .12 1
16 2638 Screw, #6 x 3/4", Pan Head, Self-Tapping 4
17 57098-84A Collar, Steering Wheel 1

* Not Pictured in Illustration

35

A




REAR BUMPER-P4G, P4E
G4S, E4S, GU4, EU4

REAR BUMPER - P4G, P4E, G4S, E4S, GU4, EU4

ITEM NO. PART NO. DESCRIPTION QTY.
1 91008-91A Bumper, Rear Side (P4E, P4G, EU4, GU4) 2
2 91006-91A Bumper, Rear Center (P4E, PAG, EU4, GU4) 2
3 5400-BS Bolt, 5/16-18x1", Split (P4G, P4E, EU4, GU4) 2
4 7041-B Lockwasher, 5/16", Split (P4G, P4, EU4, GU4) 2

& (G4S, EAS) ‘ 6
5 7748-B Nut, 5/16-18, Hex Cap (P4G, P4E, EU4, GU4) 2

& (G4S, EAS) 6
6 5452-BS Bolt, 5/16-18 x 5/8", Carriage (P4E, PAG, EU4, GU4) 2
7 7740-B Locknut, 5/16-18, Two-Way Center (P4E, P4G, GU4, EU4) 2
8 5449-BS Bolt, 5/16-18 x 1 1/2", Step (G4S, E4S) 6
9 52329-85 Spacer, Plastic (G4S, E4S) 6
10 31067-63 Washer, 5/16", Fender (G4S, E4S) 2
11 44914-88A Bumper, Rear (G4S, E4S) 1

36



WHEELS

WHEELS

ITEM NO. PART NO. DESCRIPTION QTY.
1 43646-79 Hub, Grease Cap . 2
2 7947-W Nut, 5/8-18, Slotted Hex 2
3 559 Pin, 1/8 x 1 1/4", Cotter 2
4 6655-B Washer, .63 x 1.5 x .12 2
5 9030 Bearing, Ball 2
6 43481-89 Hub, Wheel Assy. 2
7 41199 Bolt, Mounting, Wheel Hub 8
8 43152-66 Nut, 1/2-20, Tapered Wheel . 16
9 9031 Bearing, Ball 2
10 12030 Seal, Oil 2
11 ’ 43156-63 Valve, Rim 4
12 43158-65 Stem Extension, Valve (Optional) 4
13 42996-83 Rim, Wheel, White 4
14 43106-87 Tire, Terragard 4
* 40981-87 Assy., Tire/Wheel 5.70, EU4 Only - D.O.T. Rated 4
* 43108-87 Tire, 5.70, EU4 Only - D.O.T. Rated 1
15 40980-87 Assembly, Tire/Wheel, Terragard (P4G, P4E, C6G, C6E, EAS, 4

* Not Pictured in IHlustration

G4S, GU4) (incl. Items 13-14)

37



FRONT HOUSING, CONTROL PANEL, AND FLOORMATS

38



FRONT HOUSING, CONTROL PANEL, AND FLOORMATS

ITEM NO. PART NO.

DESCRIPTION

Q
<

1 2363-BS
2 6250-B
3 6266
4 50300-86
5 6607-W
6 6000-B
7 7710-W
8 53000-89A
84205-92
9 7742
10 2551-W .
i1 8693
12 11718
13 50189-88
14 50187-91
* 50188-91
15 31410-88
16 53262-88A
17 64007-91
18 3748-BS
19 11418-A
20 2602
21 6703-B
22 7036-B
23 50190-86
24 50180-91
50181-92
50003-92
50004-92
25 8674
26 8480
27 5025491
* 5025591
* 5031691
* 50315-91
* 50451-92
* 50452-92
* . 5045592
* 50456-92
28 50705-89
* 50706-92
29 8200
30 8681
31 50177-89
* 50176-89
32 6716
33 53266-89A
53263-92
34 53268-88A
* 53016-89
* 53017-89
* 53017-90B
* 5327091
35 ~ 8701

* Not Pictured in Illustration

Screw, 5/16-18 x 1 1/2", Flat Head
Washer, Finish

Washer, Rubber

Front Body, Universal

Spacer

Washer, 5/16", W-Plain

Locknut, 5/16-18, Hex Nylok, Thin
Plate, Logo

Logo Plate, Columbia (Utilitrucks, Shuttles, Trams, Runabouts)

Locknut, 1/4-20, Jam

Screw, 1/4-20 x 1", Hex Cap

Rivet, .20 Dia. x .562, Pop
Fasteners, Self-Locking

Trim, Control Panel

S-Trim, L.H.

S-Trim, R.H.

Holder, Drink

Label, Etiquette (Golf Car Only)
Ball Holder

Screw, 1/4-20 x 7/16", Self-Tapping
Grommet

Screw, 1/4-20 x 1 1/4", Pozi Head
Washer, 1/4", N-Plain

Lockwasher, 1/4". Split

Jacknut, Control Panel

Panel, Control (P4G, G4S)

Panel, Control (P4E, E4S)

Panel, Control (C6E, C6G, EU4, ED4)
Panel, Control (GU4, GD4)

Rivet, Expansion

Rivet, .187 Dia. x .375, Pop

Trim, Floorboard, Right, E4S & G4S
Trim, Floorboard, Left, E4S & G4S
Trim, Floorboard, Right, P4E & P4G
Trim, Floorboard, Left, PAE & PAG
Trim, Floorboard, Left, EU4, ED4, GU4 & GD4
Trim, Floorboard, Right, EU4, ED4, GU4 & GD4
Trim, Floorboard, Left, C6E & C6G
Trim, Floorboard, Right, C6E & C6G
Floormat (Classic and Eagles)
Floommat (Utilitruck and Shuttle)
Push Fastener

Rivet, 246 Dia. x 315, Plastic

Side Panel, Left

Side Panel, Right

Washer, #10, Plain

Label, On/Off Choke (Gas Only)
Label, On/Off (Electric Only)

Label, Warning (Classic & Eagle)
Label, Warning 1 (Utilitruck)

Label, Warming II (Utilitruck)

Label, Waming (Shuttle)

Logo, US.A.

Rivet, .246 Dia., Plastic

=

Pt e

O P e et e b b et

ok

39



BAG HOLDER-P4G, P4E

BAG HOLDER - P4G, P4E

PART NO. DESCRIPTION

ITEM NO.

1
2
3
4 8675-B
5
6
7
8
9

10

11

12

13

40

14

53403-39A ‘Weldment, Bag Holder

53474-92 Trim, Bag Cradle
53472-84 Buckle, Bag Holder

Rivet, .187 Dia., x .50, Pop
6716 Washer, #10 Plain
53473-88 Strap, Bag Holder
53475-88 Spacer
5206-BS Screw, 5/16-18 x 1", Pan Head
53405-89 Pad, Bag Holder
31067-63 Washer, Fender
7041-B - Lockwasher, 5/16", Split
7748-B Nut, 5/16-18, Hex Cap
51504-89 Bracket, Bag Holder
53402-89A Cradle Assy., Bag Holder (incl. Items 1-13)
89470-74 Rubber Washer

M)—‘NMMMMNH’—‘-&O\NHHE

e e e R



BAG HOLDERS-G4S, E4S

™~
BAG HOLDER - G4S, E4S
ITEM NO. PART NO. DESCRIPTION QTY.
1 7753 Nut, 5/16-24, Hex Cap 2
2 7041-B Lockwasher, 5/16", Split 2
3 6702-B Washer, 5/16", N-Plain 2
4 61605-36 Stud ' 2
5 53481-89A Holder, Bag 1
6 5347492 Trim, Bag Holder 1
7 53472-84 Buckle, Bag Holder 2
8 8675-B Rivet, .187 Dia. x .50, Pop 6
9 6716 Washer, #10 Plain 4
10 53473-88 Strap, Bag Holder 1
11 53475-88 Spacer : 1
12 53406-89 Assy., Bag Holder (incl. Items 5-11 1

41




FRAME AND SUSPENSION-P4G, P4E, G4S, E4S

42



FRAME AND SUSPENSION - P4G, P4E, G4S, E4S

ITEM NO. PART NO. DESCRIPTION QTY.
1 47815-88A Bumper, Front 1
2 5400-BS Bolt, 5/16-18 x 1", Carriage 2
3 7041-B Lockwasher, 5/16 Split 2
4 7748-W - Nut, 5/16-18, Hex Cap 2
5 47048-93 Assy., Frame, PAG 1
* 47038-93 Assy., Frame, P4E 1
* 47051-93 Assy., Frame, G4S 1
* 47059-93 Assy., Frame, E4S 1
6 54514-89 Absorber, Shock (incl. Items 7-8) 4
7 5707 Spacer, Shock Absorber 8
8 85210-42A Bushing, Rubber 4
9 7685 Locknut, 1/2-13, Nylok, Thin 8

10 3407 Screw, 1/2-13 x 2 1/4", Hex Cap 8
11 47452-92 Assy., Rear Fork, PAG 1
* 47039-89 Assy., Rear Fork, P4E 1
* 47451-92 Assy., rear Fork, G4S 1
* 47040-89 Assy., Rear Fork, E4S 1
12 54564-73 Spring, Rear, P4G 1
* 54565-86 Spring, Rear, P4E 1
* 54515-89 Spring, Rear, G4S 1
* 54516-89 Spring, Rear, E4S 1
13 3950 Screw, 1/2-20 x 4", Hex Cap 2
14 6568-B Washer, .39 x .58 4
15 47524-66 Bushing, Rear Fork 2
16 7812-W Locknut, 1/2-20, Hex Nylok 2
17 4434-W Screw, 3/8-24 x 3 1/4", Hex Cap 4 -
18 7775 Locknut, 3/8-24, Hex Nylok 4
19 54641-89 Dampener, Spring 2
* Plate, V.IN,, G4S 1
* Plate, V.LN., PAG 1
* Plate, V.LN., E4S 1
* Plate, VIN,, P4E 1
20 59594-92 Pad, Fender Wall 2
21 8700 Rivet, 1/4", Plastic 8

* Neot Pictured in INustration

43




REAR BODY, SEATS, AND HANDRAILS-G4S, E4S

44




REAR BODY, SEATS, AND HANDRAILS - G4S, E4S

ITEM NO. PART NO. DESCRIPTION QTY.
1 11417-A Grommet 2
2 53547-82 Reinforcement Ring, Bag Rack 2
3 8321 Rivet, .125 Dia. x .50, Pop 6
4 52631-88A Handrail, Left 1
* 52630-88A Handrail, Right 1
5 2369 Screw, 5/16-18 x 1", Self-Tapping 6
6 7041-B Lockwasher, 5/16", Split 18 Gas, 22 Elec.
7 6801 Washer, 5/16", Fender 6
8 6333 Washer, 5/16", W-Plain 13 Gas, 11 Elec. .
9 52948-88 Cover, Seat Back 2
10 2272 Screw, #10 x 3/4", Oval Head 4
11 52935-89A Frame, Seat Back 2
12 2367 Screw, 1/4-20 x 1 1/2", Oval Head 8
13 2001-BS Screw, 1/4-20 x 2", Oval Head 8
14 4748790 Strap, Seat 4
15 6257-W Washer, 1/4", Fender 20
16 6703-B Washer, 1/4", N-Plain 5 ;
17 7036-B Lockwasher, 1/4", Split 13 |
18 7688-B Nut, 1/4-20, Hex Cap 13 :
19 50278-67B Mat, Bagwell, Right 1
* 50279-67B Mat, Bagwell, Left 1 \
20 8692 Rivet, .156 Dia. x .25 Pop 10
21 52109-87 Stud, 5/16-18 4 ‘;
22 50334-85 Strap, Body Limit 1
23 3787-B Screw, 1/4-20 x 3/4", Hex Cap 1 »
24 50332-90 Reinforcement Weldment, Body 1 :
25 53491-65 Plate, Reinforcement 2
26 1357-W Screw, 1/4-20 x 1", Oval Head 4
27 7742 Locknut, 1/4-20, Three-Way Crown 4
28 50336-90A Assy., Prop Rod 1
29 50337-85 Clip, Prop Rod 1
30 50352-88A Assy., Body Support 1
31 2420 Screw, 1/4-20 x 3/4", Pozi Head 4
32 50271-65 Hinge, Body 2
33 4391 Screw, 5/16-24 x 5/8", Hex Cap 4
34 7727 Locknut, 5/16-24, Hex Nylok 4
35 7748-W Nut, 5/16-18, Hex Cap 6 Gas, 4 Elec.
36 2818 . Screw, 5/16-18 x 1 1/2", Hex Cap 6 Gas, 12 Elec.
37 6702-B Washer, 5/16", N-Plain 4 Gas, 8 Elec
38 : 52944-87 Hinge, Seat Bottom 1 Gas, 2 Elec
39 50225-85 Label, Caution, Prop Rod 1
40 61255-84 Decal, Eagle - Blue, Right Side 1
61256-84 Decal, Eagle - Blue, Left Side 1
61257-84 Decal, Eagle - Black, Right Side 1
61258-84 Decal, Eagle - Black, Left Side 1
41 52083-87 Label, Brake Adjustment 1
42 52945-88 Cushion, Bottom 1 Gas, 2 Elec.
52939-88 Cushion, Bottom, Left (Gas Only) ' 1
43 52936-90 Cushion, Seat Back 2
44 52937-86 Spacer, Bottom Cushion 2 Gas, 4 Elec.
45 50321-90 Body, Golf Car, G4S 1
50322-90 Body, Golf Car, E4S 1
46 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 2 Gas, 4 Elec.
47 8144 Nut, Push 1

* Not Pictured in Illustration

45




CLAM SHELL BODY, SEATS, AND HANDRAIL-P4G, P4E

46



CLAM SHELL BODY, SEATS, AND HANDRAILS - P4G, P4E

.x(
3

ITEM NO. PART NO. DESCRIPTION QTY.
1 50183-89 Body, Mid, Universal 1
2 50182-89 Body, Rear, Universal 1
3 51501-89A Seat, Backrest 1
4 84924-89A Handrail, Left 1
5 84925-89A Handrail, Right 1
6 52001-89A Cushion, Back 2
7 52948-88 Cover, Seat Back 2
8 52004-92 Seat, Bench 1
9 50201-89A Bagmat, Left 1

10 50202-89A Bagmat, Right 1
11 52109-87 Stud, 5/16-18 x 2 1/4" 4
12 6000-B Washer, 5/16", W-Plain 15
13 7041-B Lockwasher, 5/16", Split 20
14 7748-B Nut, 5/16-18, Hex Cap 20
15 2667 Screw, 5/16-18 x 2", Hex Cap 2
16 8693 Rivet, .187 Dia. x .250, pop 8
17 50308-91 Guide, Side Body 4
18 5400-BS Bolt, 5/16-18 x 1", Carriage 8
19 50203-89 Doubler, Front 2
20 50271-89 Hinge, Front -2
21 50204-89 Doubler, Rear 2
22 50271-65 Hinge, Rear Body 2
23 5206-BS Screw, 5/16-18 x 1", Pan Head 2
24 6702-B Washer, 5/16", N-Plain 2
25 5208-BS Screw, 5/16-18 x 2 1/2", Pan Head 1
26 5207-BS Screw, 5/16-18 x 2", Pan Head 1
27 8200 Fastener, Push 1
28 7740-BS Locknut, 5/16-18, Hex Cap 4
29 40819-91 Limit Cable, Rear 1
30 40818-91 Limit Cable, Front (PAG Only) 1
* 50334-89 Strap, Limiter (P4E Only) 1

* 71513-87 Spring, Return (Front Limit Strap) 1

31 4068 Screw, 5/16-18 x 2 1/2", Hex Cap 2
32 3419 Screw, 5/16-18 x 2 1/4", Hex Cap 2
33 2001-BS Screw, 1/4-20 x 2", Oval Head 8
34 11402 Plug, Bumper 4
35 47055-89A Brackett, Rear Body 2
* 59607-64A Kit, Splash Guard with Fasteners 1

36 51503-89 Support, Front Body Seat 1
51503-91 Support, Front Body Seat (C6G, C6E) 1

37 12301 Seal, Body 1

*Not Pictured in Illustration

47




\&zzdy : \.«l./, \.J
A‘ B ..\.‘., G e 7 Mo

o

P - s ) 2
¢
g

FRAME AND SUSPENSION-CG6E, C6G

48



FRAME AND SUSPENSION - C6E, C6G

ITEM NO. PART NO. DESCRIPTION QTY.
1 47815-88A Bumper, Front 1
2 5400-BS Bolt, 5/16-18 x 1 1/8", Carriage 2
3 7041-B Lockwasher, 5/16", Split 2
4 7748-B Nut, 5/16-18, Hex Cap 2
5 47069-93 Assy., Frame, C6E 1

4704793 Assy., Frame, C6G 1

6 54514-89 Absorber, Shock (incl. Items 7-8) 4

7 5707 Spacer, Shock Absorber 8

8 8521042A Bushing, Rubber ‘ 4

9 3407 Screw, 1/2-13 x 2 1/4”, Hex Cap 8

10 7685 Locknut, 1/2-13, Nylok, Thin 8
11 47039-89 Assy., Rear Fork, C6E 1
47452-90 Assy., Rear Fork, C6G 1

12 3950 Screw, 1/2-20 x 4", Hex Cap 2
13 6568-B Washer, .39 x .58 ' 4
14 47524-66 Bushing, Rear Fork 2
15 7812-W Locknut, 1/2-20, Hex Nylok 2
16 54641-89 Dampener, Spring 2
17 54565-86 Spring, Rear 2
18 4434-W Screw, 3/8-24 x 3 1/4", Hex Cap 4
19 7775 Locknut, 3/8-24, Hex Nylok 4
* Plate, V.LN. 1

20 59594-92 Pad, Fender Wall 2
21 8700 Rivet, 1/4", Plastic 8
22 50503-93 Rear Seat Back Frame 1
23 50502-93 Front Seat Back Frame 1
* 2002 Screw, 1/4-20 x 1 3/4, Oval Phillips Head 8

* 7688-B Nut, Hex 1/4-20, Hex Cap 8

* 6703-B Washer, 1/4" 1.D. Plain 8

* 7036-B Lockwasher, 1/4" 8

24 9971 Clamp, Half - .875 Dia., Oil Line 1
25 9969 Clam, Half - .375 Dia., Wire Harness 1
26 2502 Screw, #10-24 x 12", Self-Tapping 2

* Not Pictured in Hlustration

49

!
g
5
§
;
i
3



COLUMBIA SHUTTLE BODY, SEATS, AND HANDRAIL

50




COLUMBIA SHUTTLE BODY, SEATS, AND HANDRAIL

ITEM NO. PART NO. DESCRIPTION QTY.
1 51567-93 Cushion, Seat Back 2
2 51566-90A Cushion, Seat Bottom 2
3 2002 Screw, 1/4-20 x 1 3/4", Oval Head 16
4 84924-89A Handrail, Left 2
5 84925-89A Handrail, Right 2
6 50183-89 Body, Mid (Universal) 1
7 52109-87 Stud, 5/16-18 x 2 144" 8
8 6000-B Washer, 5/16", W-Plain 8
9 7041-B Lockwasher, 5/16", Split 28 C6G, 26 C6E
10 7748-B Nut, 5/16-18, Hex Cap 28 C6G, 26 C6E
11 50203-89 Doubler, Front Hinge 4
12 5400-BS Bolt, 5/16-18 x 1", Carriage 8
13 50271-89 Bracket, Hinge 4
14 31067-63 Washer, Fender 4 Gas, 2 Elec.
15 2818 Screw, 5/16-18 x 1 1/2", Hex Cap 2
16 7740-B Naut, 5/16-18, Three-Way Centerlock 2
17 50058-92 Rear Body, Front (Universal) 1
18 51503-91 Support, Seat (Universal) 1
19 2667 Screw, 5/16-18 x 2", Hex Cap (Gas Only) 2
20 50065-91 Body, Rear Deck (Universal) 1
90700-92 Assy., Rear Deck (incl. Items 8-10, 21-25) 1
21 90701-92 Pad, Rear Deck 1
22 6301 Washer, 3/8 x 1.5x 1.8 4
23 6702-B Washer, 5/16", N-Plain 10
24 3403-B Bolt, 5/16-18 x 1 1/2", Carriage 10
* 50334-89 Limiter Strap, Front (Electric Only) 1
* 40818-91 Limiter Cable, Front (Gas Only) 1
* 59607-64A Kit, Splash Guard 4
* 8204 Fastener, Push 22
25 91066-91A Bumper, Rear 1
26 91068-92 Bumper, Rear Side 1
* 50705-90 Floor Mat, Rear 1
27 52329-85 Spacer, Plastic 2
28 25590-91 Spacer, Angled (Universal) 2
29 50308-91 Guide, Body 4
30 8698 Rivet, Pop 8
3403-B Screw, 5/16-18 x 2 1/2" Carriage Bolt 2

31

* Not Pictured in Hlustration

51



BODY SOUND PACKAGE-P4G

BODY SOUND PACKAGE - P4G

ITEM NO. PART NO. DESCRIPTION QTY.

1 2320492 Sound Pad, Mid-Body, Right 1
2 2320592 " Sound Pad, Mid-Body, Left 1
3 23206-92 Sound Pad, Front 1
4 2320792 Sound Pad, Front, Top 1
5 23208-92 Sound Pad, Center, Rear 1
6 23200-92 Sound Pad, Rear, Top 1
7 6016 Washer, Sound Package 2
8 4709792 Pan, Rear Fork 1
9 2509 Screw, 1/4-20 x 1", Self-Tapping 10
10 7748-B Nut, 5/16-18, Hex Cap 2
11 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 2
12 6000-B Washer, 5/16", W-Plain 2
13 7041-B Lockwasher, 5/16", Split 2
14 47343-90 Clamp, Rear Fork Pan, Small 4
15 47344-90 Clamp, Rear Fork Pan, Large

52




BODY SOUND PACKAGE-G4S

BODY SOUND PACKAGE - G4S

ITEM NO. PART NO. DESCRIPTION QTY.
1 23214-90 Sound Pad, Bagwell, Bottom 1
2 23215-90 Sound Pad, Bagwell, Right 1
3 23216-90 Sound Pad, Bagwell, Left 1
4 2321790 Sound Pad, Seat Bottom 1
5 2321890 Sound Pad, Right Body 1
6 23219-90 Sound Pad, Left Body 1
7 23222-90 Sound Pad, Bottom Seat Cushion 1
8 47097-92 Pan, Rear Fork 1
9 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 2

10 6000-B Washer, 5/16", W-Plain 2
11 7041-B Lockwasher, 5/16", Split 2
12 7748-B Nut, 5/16-18, Hex Cap 2
13 2509 Screw, 1/4-20 x 17, Self-Tapping 10
14 47343-90 Clamp, Rear Fork Pan, Small 4
15 4734490 Clamp, Rear Fork Pan, Large 1

53




BODY SOUND PACKAGE-C6G

BODY SOUND PACKAGE - C6G

ITEM NO. PART NO. DESCRIPTION QTY.
1 6016 Washer, Sound Package 2
2 23206-92 Sound Pad, Front 1
3 23207-92 Sound Pad, Front Top 1
4 23233-92 Sound Pad, Mid-Body, Right 1
5 2323492 Sound Pad, Mid-Body, Left 1
6 47097-92 Pan, Rear Fork ) 1
7 2509 Screw, 1/4-20 x 1", Self-Tapping 10
8 7748-B Nut, 5/16-18, Hex Cap 2
9 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 2

10 6000-B Washer, 5/16", w-Plain 2
11 7041-B Lockwasher, 5/16", Split 2
12 23235-92 Sound Pad, Rear Top 1
13 23236-92 Sound Pad, Rear Body, Right 1
14 2323792 Sound Pad, Rear Body, Left 1
15 23238-92 Sound Pad, Rear Deck 1
16 47343-90 Clamp, Rear Fork Pan, Small 4
17 47344-90 Clamp, Rear Fork Pan, Large 1

54




FUEL TANK

FUEL TANK
ITEM NO. PART NO. DESCRIPTION QTY.
1 61254-89 Cap, Fuel Tank, with Gasket (Vented) 1
2 61117-71B Gasket, Filler Cap 1
3 62346-75 Strainer, Fuel 1
4 63509-75 Hose, Fuel Tank 1
5 61249-75 Bushing, Rubber 1
6 61095-84 Fitting, Fuel Tank 2
7 61094-75 Fitting Assy., Fuel Tank (incl. Items 5-6) 1
8 9993 Clamp, Fuel Hose 6
9 63501-68 Fuel Line, Black, 144" (Bulk 10°) 1
10 62350-63 Filter, Fuel Line 1
11 61251-89A Fuel Tank 1
12 3787-B Screw, 1/4-20 x 3/4", Hex Cap 2
13 6341-B Washer, 1/4", Fender 2
14 6703-B Washer, 1/4", N-Plain 2
15 7742 Locknut, 1/4-20, Three-Way Crown 2

55



FRAME AND SUSPENSION-GU4, EU4

56



FRAME AND SUSPENSION - GU4, EU4

ITEM NO. PART NO. DESCRIPTION

Q
e

1 47815-88A Bumper, Front ‘ 1

2 5451 Bolt, 5/16-18 x 1 1/8", Carriage 2

3 7041-B Lockwasher, 5/16", Split 6

4 7748-B Nut, 5/16-18, Hex Cap 6

5 4703793 Assy., Frame, GU4 1

* 47036-93 Assy., Frame, EU4 1

6 54514-89 Absorber, Shock (incl. Itrems 7-8) 4

7 8521042A Bushing, Rubber 4

8 5707 Spacer, Shock Absorber 8

9 3407 Screw, 1/2-13 x 2 1/4", Hex Cap 8

10 7685 Locknut, 1/2-13 Nylok, Thin 8

11 54566-73 Spring, Rear, GU4 2

* 54565-86 Spring, Rear, EU4 2

12 54641-89 Dampener, Spring 2

13 47077-89 Bracket, Body Mount 2

14 47452-92 Assy., Rear Fork, GU4 1

* 47039-89 Assy., Rear Fork, EU4 1

15 4434-W Screw, 3/8-24 x 3 1/4", Hex Cap 4

16 7776-W Locknut, 3/8-24, Hex Nylok, Thin 4

17 3950 Screw, 1/2-20 x 4", Hex Cap 2

18 6568-B Washer, .39 LD. x .58 O.D. x .036, Thin 4

19 47524-66 Bushing, Rear Fork 2

20 7812-W Locknut, 1/2-20, Hex Nylok 2

21 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 4

22 59594-92 Pad, Fender Wall 2

23 8700 Rivet, 1/4", Plastic 8

ATy * 10601-92 Prop Rod, Utilitruck 1
R * 3768 Bolt, Prop Rod, 1/4-20 x 2 1/2" 1
- * 7686 Nut, Prop Rod, 1/4-20 1

* Not Pictured in Illustration

TP T Sy S A AP e e K5 3 1 A 1A St et e

- 57

;
:
;
é
E
;
i
:
b
&
§
3
§




REAR BODY, SEATS, AND HANDRAILS-EU4, GU4

58




REAR BODY, SEATS, AND HANDRAILS - EU4, GU4

ITEM NO. PART NO. DESCRIPTION QTY.
1 50002-92 Body, Flat Bed 1
2 33795-87 Decal, Auxiliary Power 1
3 Plate, VIN., GU4 1

Plate, VIN., EU4 1

4 8683 Rivet, .125 Dia. x .187, Pop 4

5 50242-92 Plate, Deck 1

6 1357-W Screw, 1/4-20 x 1", Oval Pozi Head 4

7 6703-B Washer, 1/4", N-Plain 8

8 7036-B Lockwasher, 1/4" 8

9 7688-B Nut, 1/4-20, Hex Cap 4

10 11713 Spring, Hold Down 2
11 8321 Rivet, .125 x .5, Pop 4
12 11714 Retainer, Hold Down 2
13 11712 Stud, Hold Down 2
14 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 18
15 6702-B Washer, 5/16", N-Plain 14
16 7041-B Lockwasher, 5/16", Split 18
17 7748-B Nut, 5/16-18, Hex Cap 18
18 52953-92A Hinge, Front Seat 1
19 3787-B Screw, 1/4-20 x 3/4", Hex Cap -4
20 52633-92 Handrail, Left 1
* 53632-92 Handrail, Right 1

21 52943-92 Cushion, Back 1
22 52942-87 Frame, Seat Back 1
23 52941-92 Cushion, Bottom 1
52940-92 Assy., Bench Seat (incl. Items 21-23) 1

24 10651-92 Hinge, Deck Plate ' 1
25 50271-89 Bracket, Hinge Front 1
26 91830-91 Cover, Power Outlet 1
27 7516 Nut, 5/16-18, Weld 4
28 5400-BS Bolt, 5/16-18, Carriage 4
* 59607-64A Kit, Splash Guard, with Fasteners 1

* 61265-92 Logo, Utilitruck 1

* Not Pictured in IHustration

59



METAL CARGO BOX-EU4, GU4

60




METAL CARGO BOX - EU4, GU4

ITEM NO. PART NO. DESCRIPTION QTY.
1 50273-92 Panel, Front 1
2 50262-92 Panel, Left 1
3 50263-92 Panel, Right 1
4 50266-92 Tailgate 1
5 3987-BS Bolt, 5/16-18 x 3/4", Hex Head 14
6 2361 Screw, 5/16-18 x 3/4", Flat Head 6
7 6702-B Washer, 5/16", N-Plain 24
8 6250-B Washer, Finishing 6
9 7041-B Lockwasher, 5/16", Split 20
10 7748-B Nut, 5/16-18, Hex Cap 20
11 53018-89 Decal, Caution 1
* 61259-84 Plate, Columbia Logo 1
12 50299-83 Chain 2
13 50292-83 Bracket, Latch 2
14 2665 Screw, #10-24 x 5/8", Pozi Head 4
15 50298-83 Tubing, Clear 4
16 50297-83 S-Hook 2
17 7624 Locknut, #10-24, Hex Nylok 4
18 52953-92A Hinge, Front Seat 1

50267-89 Cargo Box, Steel (incl. Items 1-18) 1

* Not Pictured in Hlustration

61

X TR KB



\ﬁdj
A

WOOD CARGO BOX-EU4, GU4

62



/k‘\«

WOOD CARGO BOX -

EU4, GU4

ITEM NO. PART NO. DESCRIPTION QTY.
1 50261-92A Tailgate 1
2 50294-92A Panel, Front 1
3 50295-92A Panel, Left 1
4 50296-92A Panel, Right 1
5 52953-92A Hinge, Front Seat 1
* 53018-89 Decal, Caution 1
6 50293-83 Bracket, Cargo Box 4
7 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 2
8 6702-B Washer, 5/16", N-Plain 18
9 7041-B Lockwasher, 5/16", Split 18

10 7748-B Nut, 5/16-18, Hex Cap 18
11 50292-83 Bracket, Latch 4
12 2615 Screw, #8 x 7/8", Round Head Wood 8
13 2363-BS Screw, 5/16-18 x 1 1/2", Flat Head 14
14 6250-B Washer, Finishing 14
15 5449-BS Bolt, 5/16-18 x 1 1/2", Carriage 2
16 5401-BS Bolt, 1/4-20 x 2 1/4", Carriage 4
17 6703-B Washer, 1/4", Plain 4
18 7688-B Locknut, 1/4-20, Hex Cap 4
19 50297-83 S-Hook )
20 50299-83 Chain 2
21 50298-83 Tubing 4

50290-92A Cargo Box, Wood (incL. Items 1-21) 1

* Not Pictured in Illustration

63



S5s1)

1

FRAME AND SUSPENSION-GU4DB, EU4DB

12

19

11

64



FRAME AND SUSPENSION - GD4, ED4

ITEM NO. PART NO. DESCRIPTION QTY.
1 47815-88A Bumper, Front 1
2 5400-BS Bolt, 5/16-18 x 1", Carriage 2
3 7041-B Lockwasher, 5/16", Split 2
4 7748-B Nut, 5/16-18, Hex Cap 2
5 47033-93 Assy., Frame (GD4) 1
* 47034-92 Assy., Frame (ED4) 1
6 54514-89 Shock Absorber (incl. Items 7-8) 4
7 5707 Spacer, Shock Absorber 8
8 85210-42A Bushing, Rubber 4
9 3407 Screw, 1/2-13 x 2 1/4", Hex Cap 8

10 7685 Locknut, 1/2-13, Hex Nylok, Thin 8
11 4745292 Assy., Rear Fork (GD4) 1
* 47039-89 Assy., Rear Fork (ED4) 1
12 3950 Screw, 1/2-20 x 4", Hex Cap 2
13 6568-B Washer, .39 x .58 1
14 47524-66 Bushing, Rear Fork 2
15 7812-W Locknut, 1/2-20, Hex Nylok 2
16 54641-89 Dampener, Spring 2
17 54569-92 Spring, Rear 2
18 4434-W Screw, 3/8-24 x 3 1/4", Hex Cap 4
19 7775 Locknut, 3/8-24, Hex Nylok 4

* Not Pictured in Illustration

65



I REAR BODY, SEATS, AND HANDRAILS-E4DB, G4DB

66




P

REAR BODY, SEATS, AND HANDRAILS - ED4, GD4

ITEM NO. PART NO. DESCRIPTION QTY.
1 Plate, V.LN., GD4 1
Plate, V.LN., ED4 1
2 8683 Rivet, .125 Dia. x .187, Pop 4
3 52427-92 Rear Body, Dump 1
4 52943-92 Cushion, Back 1
5 52942-87 Frame, Seat Back 1
6 52941-92 Cushion, Bottom 1
52940-92 Assy., Seat (incl. Items 4-6) 1
7 52953-92A Hinge, Seat 1
8 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 18
9 6702-B Washer, 5/16", Plain 22
10 7041-B Lockwasher, 5/16", Split 26
11 7748-B Nut, 5/16-18, Hex 22
12 50271-89 Bracket, Front Hinge 2
13 5400-BS Bolt, 5/16-18 x 1", Carriage 4
14 7516 Nut, 5/16-18, Weld 4
* 52632-92 Handrail, Right 1
15 52633-92 Handrail, Left 1
16 3787-B Screw, 1/4-20 x 3/4", Hex Cap 4
17 7036-B Lockwasher, 1/4-20, Split -4
18 6703-B Washer, 1/4", Plain 4
19 33795-87 Decal, Auxiliary Power 1
20 91820-87 Outlet, Power 1
21 2667 Screw, 5/16-18 x 2", Hex Cap 4
22 52965-92 Hinge Weldment, R.H., Dump Box 1
52966-92 Hinge Weldment, L.H., Dump Box 1
23 52441-92 Pin, Snapper 2
* 59607-64A Kit, Splash Guard with Fasteners 1

* Not Pictured in Ilustration

67



DUMP BOX-EU4DB, GU4DB

68



RECEES

DUMP BOX - ED4, GD4

ITEM NO. PART NO. DESCRIPTION QTY.
1 5242592 Dump Box 1
2 5243592 Tailgate, Dump Box 1
3 59245-92 Mud Flap 2
* 61259-84 Plate, Columbia Logo 1
4 8480 Rivet, .187 Dia. x .375, pop 4
5 50311-83 Washer, Backup 4
* 52407-78 Spring 2
* 601 Roll Pin 2
6 52441-92 Pin, Snapper 6
7 5241292 Latch, Dump Box 2
8 32994-67A Knob, Switch 1
9 5241592 Shaft, Dump Box Latch 1

10 52405-78 Bracket, Dump Box Latch 1
11 3728-B Screw, 1/4-20 x 1 1/2", Hex Cap 4
12 6703-B Washer, 1/4", N-Plain 8
13 31067-63 Washer, Fender 4
14 ' 7742 Locknut, 1/4-20, Three-Way Crown 4
15 52311-76 Assy., Limit Cable 1
16 499 Pin, Clevis 1
17 534 Cotter Pin 1

* Not Pictured in IHustration

69



ENGINE STABILIZER-P4G, G4S, GU4, GD4, C6G

ENGINE STABILIZER - P4G, G4S, GU4, C6G

ITEM NO. PART NO. DESCRIPTION QrTY.
1 2818 Bolt, 5/16-18 x 1 1/2", Hex Cap 1
2 3991 Screw, 5/16-18 x 7/8", Hex Cap 1
3 4319 Screw, 3/8-24 x 1", Hex Cap 1
4 6416 Washer, 3/8", W-Plain 2
5 6801 Washer, .38 LD. x 1.5 0.D. - 2
6 6702-B Washer, 5/16", N-Plain 2
7 7038-B Lockwasher, 3/8", Split 1
8 7041-B . Lockwasher, 5/16", Split 1
9 7775 Locknut, 3/8-24, Hex Nylok 2
10 7778 Locknut, 3/8-16, Hex Nylok 2
11 7783 Nut, 3/8-16, Hex Cap 2
12 8161 Locknut, 5/16-18, Hex Flange 1
13 16231-80 Stabilizer Bracket, Engine 1
14 16232-70 Bracket, Snubber 1
15 16241-70 Bracket, Assy., Snubber Engine 1
16 24794-67 Spacer, Stabilizer Bar 2
17 24801-80 Stud, Snubber 1
18 85210-42A Bushing, Rubber 2

70



EXHAUST SYSTEM-P4G, G4S, GU4, C6G, G4DB

EXHAUST SYSTEM - P4G, G4S, GU4, C6G, GD4

ITEM NO. PART NO. DESCRIPTION QTY.
1 65257-92 Weldment, Head Pipe 1
2 7130-W Lockwasher, 3/8", Intermal tooth 2
3 7800-W Nut, 3/8-24, Hex Cap 2
4 65248-92 Pipe, Extension 1
5 65267-82 Gasket, Flange 1
6 11800-90 Spring, Exhaust Flange 4
7 65230-92A Body, Muffler 1
8 3400 Screw, 1/4-20 x 4", Hex Cap 2
9 6341-B Washer 4
10 57176-88A Spring, Steering Gear 2
11 6417-W Washer, 3/8-1 1/8 x 1/8" 8
12 7742 Locknut, 1/4-20, Three Way 2
13 61249-75 Bushing, Rubber 2

65233-90 Assy., Muffler (incl. Items 1, 4, & 7) 1

71




REAR AXLE AND DIFFERENTIAL-GASOLINE
P4G, G4S, C6G, GU4, G4DB

72




REAR AXLE AND DIFFERENTIAL - GASOLINE
P4G, G4S, C6G, GU4, GD4

ITEM NO. PART NO. DESCRIPTION

Q
e

1 559 Pin, 1/8 x 1 1/4", Cotter 2

2 7947-W . Nut, 5/8-18, Slotted Hex Cap 2

3 6655-B Washer, Axle 2

4 43615-89 Assy., Rear Hub (incl. Hub & Item 5) 2

5 41199 Stud, Wheel 8

6 82706-78 Ring, Retaining 4

7 82705-78 Bearing, Axle End 2

8 82704-78 QOil Seal, Axle 1

9 82702-82 Axle Shaft, Right 1

* 82703-82 Axle Shaft, Left 1

10 82712-78 Pin, Cotter 1
11 82713-78 Nut, Castle 1
12 83133-63A Washer, Pinion 1
13 83135-82 Yoke, Pinion 1
14 83051-73 Qil Seal, Pinion 1
15 82717-78 Washer, Thrust 1
16 83112-63A Bearing, Pinion 1
17 83032-73 Shim, Pinion Bearing - Front .003" 1
83033-73 Shim, Pinion Bearing - Front .005" 1

83034-73 Shim, Pinion Bearing - Front .010" 1

83035-73 Shim, Pinion Bearing - Front 030" 1

18 82724-78 Sleeve 1
19 82749-78 Plug, Axle Housing Cover 1
20 83072-73 Shim, Pinion Bearing - Rear .003" 1
83073-73 Shim, Pinion Bearing - Rear .005" 1

83074-73 Shim, Pinion Bearing - Rear .010" 1

21 82948-73 Matched Pinion and Gear (Gas Only) 1
22 8880 Bearing, Ball 2
23 83103-73 Roll Pin, Differential Case 1
24 83125-82 Assy., Case 1
25 82728-78 Shim, Differential Bearing .003" 1
82729-78 Shim, Differential Bearing .005" 1

82730-78 Shim, Differential Bearing .010" 1

82731-78 Shim, Differential Bearing .030" 1

26 83106-63A Bolt, Drive Gear 4
27 82772-82 Kit, Differential Gear 1
28 83104-73 Shaft, Idler Gear 1
29 82736-78 Cover, Axle Housing 1
30 82737-18 Plug 1
31 82735-78 Bolt, Axle Housing Cover 10
82803-90 Rear Axle and Differential, Complete (incl. Items 6-31) 1

* 82826-86 Kit, Skid Plate (Optional) ~ 1

* Not Pictured in Illustration

73



BATTERY INSTALLATION
ALL GAS

BATTERY INSTALLATION
ALL ELECTRIC

74




BATTERY

ITEM NO. PART NO. DESCRIPTION QTY.
1 66028-92 Rod, Battery Hold Down (P4G, G45) 1
2 66027-92 Tray, Battery (P4G, G4S) 1
3 66026-92 Cross Piece, Battery Holder (P4G, G4S) 1 .
4 6703 Washer, 1/4", N-Plain 2 Gas, 4 Elec.
5 7686 Locknut, 1/4-20, Hex Nylok 4
50101-92 Assy., Battery Holder, Plastic (incl. Items 1-5) 1
6 3451 Bolt, Battery Terminal 2
7 7019691 Assy., Cable, Positive (Red) 1
70459-91 Assy., Cable, Negative (Black) 1
8 3940 Screw, Self-Tapping 1
9 66323-89 Plate, Hold Down (C6G, GU4) 1
10 7127 Lockwasher, Internal Tooth 12
11 7748-W Nut, 5/16-18, Hex Cap 12
12 47711-84 Plate, Hold Down (Electric Only) 2
13 66561-90 Rod, Battery Hold Down 4
14 70099-84 Jumper Cable, Battery, 9" 4
15 70105-88 Cable, Battery, 36" (EU4) 1
70446-90 Cable, Battery (P4E, E4S) 1
70099-88 Cable, Battery (C6E) 1
16 70105-89 Cable, Battery (EU4) 1
70447-90 Cable, Battery (P4E, E4S) 1
70108-88 Cable, Battery (COE) 1
17 70108-85 Jumper Cable, Battery, 12" 1
18 66014-84 **Battery, 6V Deep Cycle 6
19 66090-88 **Battery, 12V Group 70/360 CCA 1

**Wet Sold As Is Only, Pick-Up or Will-Call ONLY

75




ELECTRIC WIRING-EU4, E4DB

ELECTRICAL WIRING - EU4, ED4
ITEM NO. PART NO. DESCRIPTION QTY.
1 70592-87 Assy., Resistor 1
2 74883-87 Speed Control, Curtis System 1
3 74882-87 Speed Switch 1
4 74886-87 Assy., Diode 2
‘5 71459-87 Solenoid 6T, 36V 2
6 71458-87 Solenoid, 4T, 36V 1
7 66501-89 Charger, On Board 1
8 71756-75 Buzzer, Reverse 1
9 70046-90 Harness, Auxiliary Wire 1
10 70046-92 Harness, Wire, Main 1
11 75033-91 Hour Meter 1
* 91820-87 Augxiliary Power Outlet 1 .
12 66035-87 Receptacle, Charger, 110V AC 1 £y
13 66853-90 Kit, Electrical Fuel Gauge 1 o
14 71762-82A Assy., Keyswitch 1

* Not Pictured in INustration

76



ELECTRICAL WIRING-P4G, G4S, GU4, G4DB, C6G

GY

ABCDOEFGH I
6 everse | T 7
i o | 1 1
1 i = I

ELECTRICAL WIRING - P4G, G4S, GU4, GD4, C6G

ITEM NO. PART NO. DESCRIPTION QTY.
1 70026-82 Cable, Buzzer to -Ground 1
2 74592-68 Circuit Breaker 1
3 71506-93 Microswitch 1
4 71470-87 Solenoid 1
5 74510-85A Regulator, Voltage 1
6 71408-90 Buzzer, Reverse 1
7 30083-69D Generator, Starter 1
8 71762-82A Assy., Key Switch 1
9 30509-86 Module, Ignition 1

10 70196-91 Cable, Battery, Positive (Red) 1
11 31601-63A Coil 1
12 32301-80B Spark Plag 1
13 74886-67 Diodes 3
14 7001592 Harness, Wire (P4G, G4S) 1

70019-92 Harness, Wire (GU4, GD4) 1

70025-91 Harness, Wire (C6G) 1
15 70459-89 Cable, Battery, Negative (Black) (GD4, GU4, C6G)

70459-91 Cable, Battery, Negative (Black) (P4G, G4S) 1

77



ELECTRIC WIRING-EU4, E4DB

101 m‘Zﬂ\u

(W) [ T,
"\ N/
TO FORWARD SOLENOID TO Ct SOLENOID

C6E BUILT IN CHARGER

\

-

+ -

CHARGER
PLUG

®

EVERSE

R
BUZZER
&

F@
@
5 o
A
L=
© i e
@
T
e .L
o1—to @ =)
BATTERY BANK - RIGHT BATTERY BANK - LEFT

COLOR CODE

o - Orange
Y - Yeliow
R - Red

w - White
BK - Biack
BN - Brown
BE -~ Blue
GN - Green
GY - Gray

‘Al Unspecified Cables are Black

FUSE

SPEED
CONTROL
MODULE

POSITION

ABC

DEFGH |

REVERSE

OFF

FORWARD

78




ELECTRICAL WIRING - P4E, E4S, C6E

ITEM NO. PART NO. DESCRIPTION QTY.
1 71409-90 Buzzer, Reverse 1
2 71762-82A Assy., Key Switch 1
3 66036-72 Power Recepticle 1
4 71858-88A Speed Switch (Module Only) i

71494-89A Speed Switch (Assy.) 1
5 71459-87 Solenoid, 6T, 36V 2
6 71458-87 Solenoid, 4T, 36V 2
7 70646-90 Harness, Wire 1
8 71407-85 Resistor, .16 OHM, Five Coil 1
9 71406-85 Resistor, .080 OHM, Three Coil 1
10 66501-89 Charger, On-board, U.S. 1

66534-91A Charger, On-board, 200V (50Hz) 1

66532-85 Charger, Onboard. 230V (50Hz) 1
11 66035-87 Receptacle, Charger, 110V.AC 1

79




TRACTION MOTOR XP

TRACTION MOTOR XP - P4E, E4S, C6E, EU4 A

ITEM NO. PART NO. DESCRIPTION QTY.
1 83281-89A Armature Assy. 1
2 83282-89A Coil, Field, with Hardware 1
* 83289-89A Insulator Kit 4
3 83287-89A Spring, Brush 4
4 83284-89A Plate, Brush with Springs 1
5 83285-89A Ring, Retaining 1
6 83286-89A Bearing 1
* 83290-89A Plug, Motor End Cap 1
7 83288-89A End Cap, Motor 1
* 83291-89A Bolt, End Cap 2
8 83283-8%A Replacement, Brush, Set 1
9 11423 Resilient Bumper, Electric Motor 1
* 69200-89A Motor Complete, XP, 3.2 Horsepower (incl. Items 1-8) 1

* Not Pictured in Ilustration

80



SOLENOID BANK-P4E, E4S, C6E

SOLENOID BANK - P4E, E4S, C6E

ITEM NO. PART NO. DESCRIPTION QTY.

1 2685-W Screw, 10-24 x 5/8", Hex Cap, Self-Tapping i

2 71021-85 Plate, Mounting 1

3 71458-87 Solenoid 4T 36V 2

4 515 Bolt, 1/4-20 x 3/4", Hex Cap 4

5 71771-87 Bracket, Resistor 4

6 7041-B. Lockwasher, 5/16", Split 4

7 7748-W Nut, 5/16-18, Hex Cap 4

8 71406-85 Resistor, .08 OHM 1 i

9 71407-85 Resistor, .16 OHM i

10 70484-85A Wire Assy., Buzzer 1 ‘f;

11 71459-87 Solenoid, 6T 36V 2 1’

12 70496-86 Wire, Solenoid 5 ;

13 70351-88 Cable, Four Gange (C6E, EU4, ED4) 4 f
70448-90 Cable, Six Gauge (P4E, E4S) 4

14 70105-88 Cable, Battery 2 J

15 6716 Washer, #10, Plain 10

16 10043 Strap, 10" Large Cable 1

17 70646-90 Harness, Wiring (P4E, E4S, C6E) 1 %

18 71409-90 Buzzer, Reverse, 24/36 V 1

81




REAR AXLE AND DIFFERENTIAL-ELECTRIC
P4E, E4S, EU4, C6E | «

AT

82




REAR AXLE AND DIFFERENTIAL - ELECTRIC

P4E, E4S, EU4, C6E

ITEM NO. PART NO. DESCRIPTION QTY.
1 559 Pin, 1/8 x 1 1/4", Cotter 2
2 T947-W Nut, 5/8-18, Slotted Hex Cap 2
3 6655-B Washer, Steel Zinc 2
4 43615-89 Assy., Rear Hub (incl. Hub & Item 5) 2
5 41199 Stud, Wheel 8
6 82705-78 Ball Bearing, Axle 2
7 82706-78 Ring, Retaining 4
8 82704-78 Seal, Qil 1
9 90001-90 Axle, Left, Helical 1
10 90002-90 Axle, Right, Helical 1
1 3993 Screw, 1/4-20 x 1 1/4", Hex Cap 3
12 7036-B Lockwasher, 1/4", Split 3
13 6703-B Washer, 1/4", N-Plain 3

14 90006-90 Ring, Snap 2
15 82810-90 Kit, Ball Bearing 2
16 90004-90 Ball Bearing, Input Gear 1
17 90003-90 Ball Bearing, Input Gear 1
18 90005-90 Ball Bearing, Differential 2
19 82811-90 Set, Gear 1
20 90007-90 Plate, Cover 1
21 90008-90 Plug, Fill 1
22 90009-90 Washer, Nylok 1
23 82808-90 Plug, Cap 1
82802-90 Assy., Complete Differential (incl. Items 6-10 & 14-25) 1

* 89456-93 Kit, Dust Cover 1

24 11119 O Ring, (551" OD,) 2
25 11118 O Ring, (2.00" OD.) 3

83




P
7
=
4

/ J

!

N LA
Sas,

ELECTRICAL COMPONENTS

84



ELECTRICAL COMPONENTS

ITEM NO. PART NO.

DESCRIPTION

Q
e

1 66536-89
66537-89
66532-85A
66534-91
66534-83A
66501-89

2 66515-76

3 3204-W

4 71470-87

5 7041

6 7753

7 7638

8 7069

9 74510-85A

10 2872-W

11 7036

12 7688

13 71766-82A

14 71762-82A

15 71409-90
71408-90
71756-75

16 2339

17 6716

18 7624

19 8687

20 74592-68

21 7118

22 7638

23 3765

24 71858-88A

25 7683

26 7000

27 7624

28 2659

* 7051

29 71821-88

30 71859-90

31 71513-87

32 71855-89A
71494-89A

* 70147-87

* 2665

* Not Pictured in Ilustration

Charger, 100V/50Hz

Charger, 100V/60Hz

Charger, 230V/50Hz

Charger, 200V/50Hz

Charger, Portable, U.S. (Golf Car)
Charger, Onboard, U.S. (Utilities & Shuttles)
Assy., Charger Fuse

Screw, 1/4-20 x 5/8", Self-Tapping
Solenoid, 12V

Lockwasher, 5/16", Split

Nut, 5/16-24, Hex Cap

Nut, #10-32, Hex Cap
Lockwasher, #10, Split

Voltage Regulator, Solid State
Screw, 1/4-20 x 1 1/2", Hex Cap
Lockwasher, 1/4", Split

Nut, 1/4-20, Hex Cap

Key

Switch, Key

Buzzer, Reverse 36V (Electric Only)
Buzzer, Reverse 12V (Gas Only)
Buzzer, Reverse (EU4 Only)
Screw, #10-24 x 3/4", Hex Cap
Washer, #10, Plain

Locknut, #10-24, Hex Nylok
Rivet, .187 Dia. x .25, Pop
Circuit Breaker

Lockwasher, #10, Internal Tooth
Nut, #10-32, Hex Cap

Screw, 1/4-28 x 5/8", Hex Cap
Switch Module

Locknut, 1/4-28

Washer, Spring

Locknut, #10-24, Hex Nylok
Screw, #10-24 x 7/8", Pozi Head
Spacer, Plastic

Bracket, Speed Control

Fuse, Speed Switch Replacement
Spring, Return, Speed Switch
Assy., Magnet Arm

Assy., Speed Switch (incl. Items 17, 24, 26-29, 31 & 32)
Kit, Hom

Screw, #10-24 x 5/8" Pozi Head

[\))—‘)—li—lb-‘)—‘)—‘)—‘t\)l\))—-l\))—‘[\))—‘D—‘HF—‘WMH)—‘#‘HHHHHHHNNNNHND—‘HH)-—il—i)—‘)—l

85



RAINDRAIN WINDSHIELD-P4G, P4E, G4S, E4S

4
3
RAINDRAIN WINDSHIELD - P4G, P4E, G4S, E4S
ITEM NO. PART NO. DESCRIPTION QTY.
1 58018-88A Windshield 1
2 89421-89A Bracket, Crossbar 2
3 58425-88 Extrusion, Bottom 1
4 8693 Rivet, .200 Dia. x .562, Pop 5
5 58430-90 Extrusion, Side 2
6 58431-90 Extrusion, Top 1
7 89422-89B Crossbar 1
8 2818 Screw, 5/16-18 x 1 1/2", Hex Cap 2
9 6702-B Washer, 5/16", N-Plain 2
10 7740-B Locknut, 5/16-18, Two-Way Center 4
11 2882-W Screw, 5/16-18 x 5/8", Hex Cap 2
12 42644-78 Washer, Nylok 2
58020-90 Kit, Windshield (All Models, Except Classic, incl. Items 1-12) 1
58020-88 Kit, Windshield (Classic, incl. Items 1 & 3-6) 1

86



SUNTOP, RAINDRAIN-P4G, PAE

SUNTOP, RAINDRAIN - P4G, P4E

ITEM NO. PART NO.

DESCRIPTION

Q
<

1 89537-88
2 3987-BS
3 6000-B
4 7739
5 89406-839A
6 4720-W
7 7778
8 89400-89B
* 89403-89B
9 84154-92
10 3860-B
11 3861-B
12 6257-W
13 7742
14 2872-W
15 11432
16 6703
17 7124
18 7691
19 11433

* Not Pictured in Illustration

Bracket, Front Mounting

Screw, 5/16-18 x 3/4", Hex Cap
Washer, 5/16", W-Plain

Locknut, 5/16-18, Hex Nylok
Support Tube, Front '
Screw, 3/8-16 x 1 3/4", Hex Cap
Locknut, 3/8-16, Nylok ’
Support Tube, Left, Rear
Support Tube, Right, Rear
Suntop, RainDrain

Screw, 1/4-20 x 2 1/4", Hex Cap
Screw, 1/4-20 x 3", Hex Cap
Washer, 1 3/8" O.D.

Locknut, 1/4-20, Three-Way Crown
Screw, 1/4-20 x 1 1/2", Hex Cap
Plug, 3/4" LD., Finish

Washer, 1/4", N-Plain
Lockwasher, 1/4", Intemal Tooth
Nut, 1/4-20, Weld

Plug, 7/8" 1LD. Finish

OB RO, RN AR AN

87

N A A A B 0B 7 B e s m pt e e s v e e




SUNTOP, RAINDRAIN-G4S, E4S

88



SUNTOP, RAINDRAIN - G4S, E4S

ITEM NO. PART NO. DESCRIPTION QTY.
1 89537-88 Bracket, Front Mounting 2
2 89423-89 Bracket, Front Tube Support 2
3 3987-B Screw, 5/16-18 x 3/4", Hex Cap 4
4 6000-B Washer, 5/16", W-Plain 4
5 7739-W Locknut, 5/16-18, Hex Nylok 4
6 89571-89A Assy., Windshield Frame 1
7 4720-B Screw, 3/8-16 x 1 3/4", Hex Cap 6
8 7778 Locknut, 3/8-16, Hex Nylok 6
9 8955792 Assy., Rear Upright Frame 1

10 89470-74 Washer, Rubber 4
11 89560-87 . Mounting Plate 2
12 89564-92 Assy., Top Frame 1
13 4719-W Screw, 3/8-16 x 2 12", Hex Cap 4
14 7130-W Lockwasher, 3/8", Internal Tooth 4
15 7735-B Nut, 3/8-16, Acom 4
16 84156-92 Suntop, RainDrain 1
17 2872-W Screw, 1/4-20 x 1 1/2", Hex Cap 4
18 6703-B Washer, 1/4", N-Plain 4
19 6257-W Washer, Fender 4
20 7742-B Locknut, 1/4-20, Three-Way Crown - 4
21 11433 Plug, Finish 6
22 802 Fastener, Spring 2
23 2508 Screw, #4-40 x 1 1/2" 4
24 6969 Lockwasher, #4 4
25 7500 Nut, #4-40 Hex Cap 4
26 801 Latch 2
27 8201 Rivet, Pop 4

89567-89 Assy., Suntop (incl. Items 1-27) 1

89



EXTENDED SUNTOP-G4S, E4S

90




EXTENDED SUNTOP - G4S, E4S

ITEM NO. PART NO. DESCRIPTION QTY.
1 89590-86A Spacer, Longtop 2
2 11433 Plug, Finish 6
3 89537-88 | Bracket, Mounting 2
4 3987 Screw, 5/16-18 x 3/4", Hex Cap 4
5 7739 Locknut, 5/16-18, Hex Nylok 4
6 89564-88A Frame, Top Assy. (incl. Frame Tube & Items 7-8) 1
7 801 Latch 2
8 8201 Rivet, .125 Dia. x .25, Pop 4
9 89560-87 Plate, Mounting 2

10 7416 ‘Washer, Rubber 4
i1 4720-W Screw, 3/8-16 x 1 3/4", Hex Cap 6
12 7778 Locknut, 3/8-16, Hex Nylok 6
13 89423-89 Support, Front Tube 2
14 89557-88A Support, Rear Frame 1
15 4719-W Screw, 3/8-16 x 2 1/2", Hex Cap 4
16 7130-W Lockwasher, 3/8", Intemal Tooth 4
17 7735 Nut, Acom 4
18 89571-89A Frame, Windshield Assy. (incl. Frame Tube & Items 19-23) 1
19 91122-84 Wedge, Rubber 2
20 802 Fastener, Spring -2
21 2508 Screw, #4-40 x 1 1/2° 4
22 6969 Lockwasher, #4 4
23 7500 Nut, #4-40, Hex Cap 4
24 89531-86 Suntop, Extended 1
25 3651 Screw, 1/4-20 x 3 12", Hex Cap 4
26 6703 Washer, 1/4", N-Plain 8
27 7704 Nut, Acorn 4
89530-89 Assy., Suntop, Extended (incl. Items 1-27)

91




COMMON HARDWARE

SCREWS

1357-W . .. .. 1/4-20 x 1", Oval Pozi Head
2 1/4-20 x 2", Oval Head Black
2002 ... 1/4-20 x 1 3/4", Oval Head
2339 .. #10-24 x 3/4", Hex Head Machine
2363 . ... e e 5/16-18 x 1 1/2", Flat Head
2367 ... e 1/4-20 x 1 1/2", Oval Head
L 5/16-18 x 3/4", Self-Tapping
2369 . ... ... ... 5/16-18 x 1", Self-Tapping, Washer Head
2502 ... #10-24 x 1/2", Self-Tapping
2551-W L 1/4-20 x 1", Hex Cap
2638 ... e #6 x 3/4", Pan Head, Self-Tapping
2659 . ... #10-24 x 7/8", Pozi Pan Head
2667 . . e e 5/16-18 x 2", Hex Cap
2818 L e ., 5/16-18 x 1 1/2", Hex Cap
2821 e e 1/4-20 x 2 1/4", Hex Cap
2871-W .. 5/16-18 x 1 1/4", Hex Cap
2872-W . e 1/4-20 x 1 1/2", Hex Cap
2882-W .. 5/16-18 x 5/8", Hex Cap
3419 ... . 5/16-18 x 2 1/4", Hex Cap
3427 e . 5/16-18 x 3 1/2", Hex Cap
3451 L 3/8-16 x 3/8"
3454 L. .. 1/4-20 x 1 3/4", Hex Cap
3502 ..., #10-24 x 3/4", Hex Washer Head
3503 ... L #10-24 x 1 1/4", Hex Washer Head
3650 . ... 1/4-20 x 3", Hex Cap
3728 e 1/4-20 x 1/2", Hex Cap
3768 ... 1/4-20 x 2 1/2", Hex Cap .
3775 e 3/8-16 x 2", Hex Cap
387T-B ... 1/4-20 x 3/4", Hex Cap (Black)
3950 .. ... 1/2-20 x 4", Hex Cap
3987 L 5/16-18 x 3/4", Hex Cap
3991 ... 5/16-18 x 7/8", Hex Cap
4017 .. . 5/16-18 x 1", Hex Cap
4036 .. .. Ll . 5/16-24 x 1 1/2", Hex Cap
4068 ... ... 5/16-18 x 2 12", Hex Cap
4319 .. e 3/8-24 x 1", Hex Cap
4391 ... 5/16-24 x 5/8", Hex Cap
AM51-W L 3/8-16 x 5 1/4", Hex Head
4716W . . . 3/8-16 x 1 1/4", Hex Cap
47200W . ... 3/8-16 x 1 3/4", Hex Cap
4734 . L. 5/16-18 x 1 1/4", Hex Flange
5208 ... e e e e e 5/16-18 x 2 12"
5400-BS . . .. ... Bolt, 5/16-18 x 17, Carriage
5449-BS . .. . ... ..., Bolt, 5/16-18 x 1 1/2", Carriage
LOCKWASHERS

7036 . . .. e e 1/4", Split
7036-B . . ... 1/4", Split (Black)
TO38-B .. e e 3/8", Split (Black)
7039 .. e 7/16", Split
7041 .. ..., e e e e 5/16", Split
069 . .. e e #10, Split
THB e #10, Internal Tooth
TI2T e 5/16", Internal Tooth
TI30-W .. e 3/8", Internal Tooth




COMMON HARDWARE

WASHERS

6000-B ...ttt 5/16", W-Plain
6150-W . .ottt e e 20 x 3/8 x 1/16
6250-B . . ittt e et Finishing, Black Zinc
6257T-W o vt i .28 x 1.38 x .059, Steel Zinc
6333 . ittt e e 5/16", W-Plain
6341-B . ... e 5/16 x 1 1/8 x 1/16, Steel
6388-HB . .....vveeeeennnnnroanenas 3/8x.71x .06
G416 .« o it e et 3/8", W-Plain
6417-W . e e e 38x118x 1/8
6607-W oo 39 x 91 x .18, Steel Zinc
6702 o ittt e et 5/16", N-Plain
6702-B . .. e 5/16", N-Plain (Black)
6703 &« i i e e et 1/4", N-Plain
6703-B . ..t e 1/4", N-Plain (Black)
6716 .« o e e et #10, Plain
6801 . ..ttt 3/8x15x18
LOCKNUTS

57 SR G 5/16-18, Hex Flange Whiz
T624 . e #10-24, Hex Nylok
TO83 v it it it 1/4-28, Hex Nylok
-5 S 1/2-13, Nylok Thin
TO86 . o v e et 1/4-20, Hex Nylok
T710-W . ... .. e 5/16-18, Hex Nylok, Thin
7725 .. ... e e e i e 5/16-24, Hex Nylok
TI27 o e e e e e e e e e 5/16-24, Hex Nylok, Thin
T739 o e e e e 5/16-18, Hex Nylok
TTA0 . o et e e e 5/16-18, Two-Way Center
2 1/4-20, Three Way Crown
TTT5 o e e e e 3/8-24, Hex Nylok
£ 3 3/8-16, Hex Nylok
455 S 5/8-18, Hex Nylok, Thin
8161 . . e 5/16-18, Hex Flange
NUTS

T516 & e e e e e 5/16-18, Weld
T634 e e #10-32, Hex Cap, Brass
F638. o e e et #10-32, Hex Cap
FETO o v et e et 1/4-28, Hex Cap
TOTT e e e e e 1/4-28, Hex Jam, L.H.
TO88 . i e e 1/4-20, Hex Cap
[t 2 R U 1/4-20, Hex Cap (Black)
TTA8B . e 5/16-18, Hex Cap (Black)
7748-W . ... .. [T 5/16-18, Hex Cap
7 5 T 5/16-24, Hex Cap
i - SN O P 3/8-16, Hex Cap

93




NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
10011 CABLETIE .. ... ... < i i e T T 23
10043 STRAP, 10" PLASTIC . . .o ottt ettt e e e e e e e e e e e e i, 81
10101 CLAMP, STEERING BOOT . . . o ottt et e e e e e e e e e e i, 33
10500 BUSHING, PLASTIC . . ..ottt ittt e e e e e e e i .25
10501 BUSHING, SPLIT MICROSWITCH ROD . . .. oottt e, 25
10502 BUSHING, PLASTIC .. .ttt it ittt e e e e e e e e e i, 25
10601-92 PROP ROD, UTILITRUCK . ... .....cuviiennnn.. e 57
10651-92 HINGE, DECK PLATE . . ..ottt ettt et e e e e e e e e i 59
11035 RING, RETAINING . . ..vttietie ettt e e e e e e e e e e i, 29
11112 O RING. . ..o e e e e e, 33
11118 ORING 200" OD. . .vtit ittt et e e e e e i 83
11119 ORING 551" O, .ottt e e e e e e e e e e 83
11141 RETAINING RING, CRANKCASE, TAPERED . . . . .. oot e eeinn 9,11
11142 RETAINING RING, CRANKCASE . ......... e . 9,11
11144 RING, RETAINING . . ..ottt it ettt et e e e e e e e e, 7,11
11402 PLUG, BUMPER . . ...ttt ittt e e e e e e e e e e i, 47
11403 BUMPER, BRAKE PEDAL .. ..... ...ttt i, 27
11406 BOOT, ACCELERATOR CABLE .. ......tiiit e i, 25
11407 BELLOW, OIL AND GOVERNOR CABLE . . .. ..ottt eie e 23
11417-A GROMMET, 88 ID. X 138 OD. . ... ittt e e e e e e e i 45
11418-A GROMMET ...t ittt et e e e e e e e 39
11423 RESILIENT BUMPER, ELECT MTR . . .. ..ottt ettt et e e e 80
11432 PLUG, FINISH . . ...ttt it e e e e e e e e e e i, 87
11433 PLUG, FINISH . . ...ttt ittt et e e e e e e i, 87.89.91
11704 S-HOOK, 1M . ottt e e e, 25
11707 S-HOOK, 3/4" . . it et e e 25
11712 STUD, HOLD DOWN . . ..ttt et e e e e e i 59
11713 SPRING, HOLD DOWN . . ... ittt e e e e 59
11714 RETAINER, HOLD DOWN . . ...ttt ettt et e e e e e e e e 59
11718 FASTENER, SELF-LOCKING . . .ottt ittt ittt ee e e e e e e e e e 39
11720 STUD, CYLINDER EXHAUST PORT . ... .o o v v ee e me et 7,11
11800-90 SPRING, EXHAUST FLANGE . . .. .ottt ittt e e e e e e e e e i i ia . 71
11803 SPRING LINKAGE ..... P 25
11805 SPRING, EXTENSION 54 LB/IN . ... ..ttt ettt e e e e 25
12010 SEAL, OIL PUMP . ..ottt ettt et e e e e e e e e e e e e 16
12011 SEAL, OIL . . .t ettt et e e e e e e e e e 17
12030 SEAL, OIL . .t ittt ittt et e e e e e e e 37
12046A SEAL, CRANKCASE, FAN SIDE . . . ci it ittt it e it e e e e 9,11
12098B SEAL, CRANKCASE, TRANSMISSION SIDE . . .. o oo v e i e e 9,11
12301 BODY SEAL . .............. e e e, 47
1240-W SCREW, #10-32 X 1 1/2" . .ttt et e e e e e e e e e e i i 14
1357-W SCREW, 1/420 X 1", OVAL HEAD . ... ... ... ... 45,59
1370-w SCREW . oottt ittt e e e 17
16150-82 SHORT BLOCK & v ittt ettt e e et e e e e e e e e e e e e e e e s e, 11
16228-67 MOUNT, ENGINE . . ...t ittt et e e e e e e e e e, 9,17
16231-80 BRACKET STABILIZER . . . .ot ittt et et e e e e e e e e e e e e e e 70
16232-70 BRACKET SNUBBER . . .t ittt ittt it e et et e e e e e e e i 70
16241-70 BRACKET ASSY, SNUBBER ENGINE . ... ..t oi ittt e e 70
16500-82 ASSY, CYLINDER AND PISTON . . . .ottt ot e e e e e et e e i e 7
94




NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
16649-82 CYLINDER HEAD .. .. ... ittt iietiaeiaaeaenaas VAN |
16780-63 GASKET, CYLINDER BASE . . . ... ..ttt iin ittt 7,11
16784-82 GASKET, CYLINDER HEAD . . . . ... ittt it it ie e ieeane e 7,11
2001 SCREW, 1/4-20 X 2", OVAL HEAD . ... ... ...ttt neninncnnnn 4547
2002 SCREW, 1/420 X 1 3/4", OVAL HEAD . . . . .t ittt et ienaaaecnacnns 49
20002-84 FAN, BLOWER . . . . ..ottt it ittt ittt sesasaeeeaesassnsesnean 5
20006-90 FAN HOUSING ...t ittt iteececieeinetaaeeasaaeaaaneneaanas 17
20017-82A AIR SHROUD .. ... ...ttt iitiraannnaesecesstssonsnas 7,17
216 PIN, CLEVIS ... . ittt i ittt iet i enaeameeeassnnennas 25
217 PIN, CLEVIS ... ittt it it ittt aee e aiseenanean 25
22001-82 ASSY.PISTON AND RING . . . . ... ittt ittt i e s ittt e an e 7
22003-82 ASSY.PISTON AND PIN, 010 OS. .. ... . i i et e e 7
22004-82 ASSY. PISTON AND PIN, 020 OS. . ... .. i it 7
22005-82 ASSY.PISTON AND PIN, 030 OS. . . ... ittt ittt e e 7
22006-82 ASSY. PISTON AND PIN, 40 OS. .. .. .. ittt ittt ee e 7
22445-63 RING AND PISTON, STANDARD .. ... ... ... .t 7,11
22447-63 RING AND PISTON, 010 O.S. . ... .. it it ee et 7,11
22448-63 RING AND PISTON, 020 O.5. . ... ittt ittt 7,11
22449-63 RING AND PISTON, 030 O.S. . .. it ittt ne s 7,11
22450-63 RING AND PISTON, 040 O.S. .. ... .. it 7,11
22587-63 PINPISTON .. ... ... .. e e e e ettt e 7.11
2272 SCREW, #10 X 3/4", OVAL HEAD . . . . ... it inr i iie sttt 45
23204-92 SOUND PAD, MID BODY, RIGHT ... ... ... ... it 52
23205-92 SOUND PAD, MID BODY, LEFT . ... . .. .. ittt eens 52
23206-92 SOUND PAD, FRONT .. .. ittt it iea e cee it tonanenn 52,54
23207-92 SOUNDPAD,FRONT TOP . . . . ..ttt ittt ittt i it ieene e 52,54
23208-92 SOUND PAD, CENTER REAR .. .. .. ... ittt iii e 52
23209-92 SOUND PAD, REAR TOP . . .. . ... ittt ce et et 52
2321490 SOUND PAD, BAGWELL BOTTOM . ... ... ... ..t iiiiininennnn 53
23215-90 SOUND PAD, BAGWELL RIGHT .......... ... iiiuiieannn.n 53
23216-90 SOUND PAD, BAGWELL LEFT .. ... ... ... iiiiiinnnennn. 53
2321790 SOUND PAD, SEAT BOTTOM . ... ... it eiicicttinansonnns 53
23218-90 SOUND PAD, RIGHT BODY . ... ... ittt iei e aee e 53
23219-90 SOUND PAD, LEFT BODY . . .. .t ittt ittt e e v et i aenees 53
23222-90 SOUND PAD, BOTTOM SEATCUSHION . ......... ..o nnnnnn 53
2323392 SOUND PAD, MID BODY RIGHT, C6G . ... ... cocvceeneemncmnnnnnnnn 54
23234-92 SOUND PAD, MID BODY LEFT, C6G . ... ... .-t iieiiiennnnne.n 54
23235-92 SOUND PAD, REAR TOP, C6G . .. . .. it iie e et ieee e ieaaname e 54
2323692 SOUND PAD, REAR BODY RIGHT, C6G . ..... ... vttt 54
2323792 SOUND PAD, REAR BODY LEFT, C6G - ... ....uotvurcnnencnnnnonnns 54
23238-92 SOUND PAD, REARDECK, C6G . .. ... .t i ottt 54
2361 SCREW, 5/16-18 x 34", FLATHEAD . ... .. ... .. i 61
2363-BS SCREW, 5/16-18 X 1 12", FLATHEAD .. .... ...t ttnenannnans 39,63
2367 SCREW, 1/420 X 1 1/2", OVAL HEAD . . ... ... ..o 45
2369 SCREW, 5/16-18 X 1", SELF-TAPPING ............ e e 45
23698-82 SPACER, CRANKSHAFT . ... ... .. ittt iiinnesannnencss 5,11
23703-82A ASSY., CRANKSHAFT .. ..ttt ettt tdaniae e i et 5
23707-82A CRANKSHAFT HALF, FAN SIDE . ... ... . ... it 5,11
23708-82 CRANKSHAFT HALF, TRANSMISSION SIDE . ... .. ... oot 5,11
23759-82 PRESS RING, CRANKCASE, TRANSMISSION SIDE . . .. ... . ... .ot 9,11
23764-82 HUB,FAN . .. ..., . i e e e e e e 5
23962-63C CRANKPIN ........... 000 cvnn e e e s 5,11
2420 SCREW, 1/4-20 X 3/4", POZI HEAD .. ... ... i i e 45



NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
24200-63A ASSY.,CONNECTINGROD . ...... ... ittt 5
24493-82A CRANKCASE SET ... ..ttt ittt ittt e et et e e 9,11
24495-82 GASKET, CRANKCASE . . ... ittt ettt et e 9,11
24794-67 SPACER, STABILIZER BAR . . ..... ... i, .70
24801-80 STUD, SNUBBER 3/8-16 X 21" . . .. ... . ittt 70
24805-67 STUD, 3/8-16 X 2 1/4" . . ...t e e .- - 91117
24811-63 STUD, 1/4-20 & 28 X 1-1/2" . . ..t ittt ettt e e 15
24865-82E PLUG, TRANSMISSION . . ... .. i i ittt i et e e 13
2511 SCREW, #8-32 X 44" . . . e 22
2502 BOLT, #10-24 X 1/2" . . .. e e 5,16,17, 49
2509 SCREW, 1/4-20 X 1", SELF-TAPPING . ......................... 525354
2551-W BOLT, 1/4-20 X 1", ACCELERATOR . ..........utuuuninnunnnn.. 25,39
25590-91 SPACER, ANGLED . . .. ... ..ttt e e et e e 51
2615 SCREW, #8 X 7/8", ROUND HEAD WOOD . ...............ccuuuuun... 63
2602 SCREW, 1/4-20 X 1 1/4", POZIHEAD .. ... ... ... .. ... uinnnun... 39
26251-30A BUSHING, BRAKE TUBE . . . . ... .. ittt it ittt teeieeaeenn 27
2638 SCREW, #6 X 3/4", PAN HEAD, SELF-TAPPING ...................... 35
2665 SCREW, #10-24 X 5/8" . . .. .. i e e 61,85
2667 SCREW, 5/16-18 X 2", HEX CAP . . . .. . .. ittt iiiie i 47
2673 SCREW, #10-32 X 172", BRASS . . . ... ittt et e 15
26824-92 ARM, GOVERNOR . . ... ... ittt et e e e e e e 23
2682791 GOVERNOR CABLE ASSY., . . ...ttt e et e e e e 23
26831-83A INNER WIRE, GOVERNOR CABLE . ...........0iiiiinnnnnnnnn. 23
26832-83 STOPCABLE END . ... ... ...ttt ittt i ieeean 16,23
26837-90 BRACKET GOVERNOR CABLE . ... .. ..ttt iiieinn i, 19
26838-92 GOVERNOR BRACKET, RETURN SPRING . . .........ciiunuunnnnnnn. 9
2683992 RETURN SPRING, GOVERNOR CABLE . ... ..........0uiiuunnnnnnn. 9
2685-W SCREW, #10-24 X 5/8", SELF-TAPPING ............ ..., 25
2685-E SCREW, #10-24 X 1 1/4" . . . .. . i et 15
2686 BOLT, 1/4-20 X 3/4" HEX WASHER HEAD, SELF-TAPPING .............. 16
26901-71B ASSY., REED PLATE . ... ... . ... . ittt 15
26905-59 REED STOP . . . ...t i et et et e et e e 15
26906-39A LEAF, REED VALVE .. ... ... ..ttt eie i, 15
26908-71B GASKET, REED PLATE . . ...ttt et ettt e e e e e 15
27000-88 KIT, CHOKE SPRING AND SPACER ............c.0iiiiiinnannnnn.. 21
27020-80A MANIFOLD, OIL INJECTION . . ...ttt ittt iee e et e it e 15
27069-63B GASKET, MANIFOLD . . .. ... . .. it ettt eeeeeinnnnn, 15
27099-92A PUMP, FUEL . . ... . it et ettt et e ee e 15
27100-87 NOZZLE, FUEL INLET . .. .. .. ... ittt it eeeeeenn 21
27100-93 RESTRICTOR, PULSE ............ e e e e 15
27105-91 REPAIR KIT, FUEL PUMP . . ... ... ... ... ittt iieiaaannn 15
27126-82 GASKET, CARBURETOR . .. ... ... . ittt i, 21
27127-817 GASKET, CARBURETOR CUP ... ... ..ttt ittt it iteeiannnnnns 22
27158-87C CARBURETOR .......... . iiiiiiiiianneannn e e 21
27227-81 BLOCK CARBURETOR . ... ... ..ttt it ittt et teenaeannnnn 21
27255-86 SPRING, CHOKE CABLE . . .. ... .. . ittt ittt i 21
27256-86 SPACER, CHOKE RETURN, CASINGEND .. .............0uutuuun... 21
27257-86 SPACER, CHOKE RETURN, LEVEREND . ... .......... ... .oioon.. 21
27274-85 LEVER, THROTTLE SHAFT . ... ... . ittt eiiiaaann 21
27288-88 ASSY., CHOKE CONTROL CABLE .. .. ... .. ...t iimaeinnnnn. 21
27290-92 ASSY CHOKE CONTROL CABLE, C6G . ... .. ... ...t itiiinmmnnnnnn. 21
2744-82 DUST SEAL, THROTTLE SHAFT ... ... .. .ttt 21
27693-89 KIT, NEEDLE AND SPRING . . .. ... ... ittt iie e 21

96

J



NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
27730-87 ASSY., CHOKE SHAFT ... ... .iiieitetmnnnananecacnceneennes 21
27740-87 DUST SEAL, CHOKE SHAFT ... ... ittt itieeeaennn s 21
27744-87 DUST SEAL, THROTTLE SHAFT ... ...ttt ittt 21
27763-87 KIT,CARBURETORREPAIR..................................121
27764-87 FLOAT BOWL . . ittt ittt eeeee e tinansasos e aaaneonssencnss 21
27765-87 ASSY., THROTTLE SHAFT . ... ...ttt in i e 21
27768-87 SWIVEL ASSY., CHOKE LEVER. . .. . ... .cct titrmnmenncconenn 21
27769-87 DISC,CHOKE VALVE . . ... . ititnrieennnnrnaenocancusoennenn 21
27766-87 DISC, THROTTLE SHAFT .. ... it itieie it me i ieeeseca e eees 21
27768-87 SWIVEL ASSY, CHOKE LEVER ... ... ...t icetvramanananecccasns 21
27770-87 FLOAT . oottt t et teeeeoecaaennaaneeseasasasaaeesocnsens 21
27773-87 PLUG, 1/8  CUP . ...t iit et itemaaaascaesnaanssaessceseenns 21
27774-87 PLUG, 3/8" WELCH .. ...ttt iieiiaeiaeecansa e 21
27775-87 PLUG, 5/16" WELCH . . . ... ittt e e inaiaae e 21
27778-87 SCREW, THROTTLE AND CHOKE DISC .. ..........ctteecnnnnnn 21
27780-87 PLUG, FLOAT RETAINER .. .......ctueetnntnn e e 21
27781-87 SCREW, IDLE SPEED ADJUSTMENT . . .. ... ... et 21
27782-87 SPRING, LOW SPEED SCREW . ... ... .ttt iriiia st 21
27783-87 SPRING, IDLE SCREW . . .. ..ttt tinonaaeecoasvons e e 21
27784-87 SPRING, THROTTLE SHAFT . ... ... ... iittitrrinennnnns 21
27785-87 SPRING, CHOKE SHAFT . ......cttintermntnnnnnnoncnenscenanns 21
27789-87 MAIN JET, 042 . ... ittt it iiae e inaaas e 21
27857-88 MAIN JET, 038 ..t ittt et it ieaameeeae e sasn e 21
27858-88 MAIN JET, 035 HIGH ALTITUDE . ... ... ...ttt oiaonennn 21
2818 BOLT, 5/16-18 X 1 12", HEX CAP ...... e e 154551
29000-839B HOSE, AIR CLEANER . ... ctc it ivnnaamaesrnaaescesseesaenens 22
29072-80 SCREEN FAN . ..ttt iit i ieee et aeesancnsasaesoosonanns 17
29108-82 STUD, 1/420 X 944" AIR CLEANER . ... ... ... itvetnennenes 22
29111-87 CUP-ADAPTER, CARBURETOR .. .......cccttinmarnennrernnnenns 22
29130-71 ASSY., AIR CLEANER . ... .. tiiinraceennennereesscscoenanenns 22
29131-71 ELEMENT, FILTER . . ..ttt e it imimeecenimaaseoae e 22
29132-71 DUST UNLOADER . . . ittt it it iiiieeeciim e toee e 22
29135-71 CLAMP, DUST UNLOADER . ... .. ..ct it 22
29139-83B DECAL, AIRCLEANER . ... ..o ttttinin ot iaen e 22
29142-71 GASKET, AIR CLEANER 2.00 ID. . . .. .. .ttt e e 22
29157-88 ELBOW, AIR CLEANER . ... ..ttt tnnmmmneresconenennnons 22
29941-81 STRAP, STARTER-GENERATOR . ... ... .. ..ot 19
30083-69D GENERATOR, STARTER . ... .ttt ieiiecimne e nos 19,77
30098-77 FRAME & COILS . .. ittt ittt st iasssacaassaasasae e 19
30110-77 COVER,REAR ............cnn L 19
30111-77 COVER, DRIVE END . ... .. iiitirienenimmen s 19
30152-77 PLATE, BEARNG HOLDER . ... ....c.ctetromencnnrnenneecnens 19
30153-77 BALL BEARING . . ..t ittt it easeaenanasennesssaeesssanes s 19
30154-77 BALL BEARING .. ..ttt s te e saannsaeassos e cas e 19
30210-77 COLL, FIELD WITH STUDS .. .. ...ttt cme e 19
30351-77 HOLDER, BRUSH . . ...t iii it iia e inna et 19
30394-77 HARDWARE KIT, TERMINAL DF . . .. ... ... ii e e 19
30395-77 HARDWARE KIT F1 & F2 . . ..ttt ie i e ie i et s m s 19
30442-77 COVER, BRUSH . ...ttt ittt ca i e c e 19
30443-77 BRUSH, SINGLE . ... cvviereneeciranasseeeanesmetoe oo 19
30444-77 WIRE, CONNECTING BRUSH .. ........ R 19
30445-77 SPRING, BRUSH . . ... icitiiicimn i can e 19
30446-77 HARDWARE KIT, TERMINALS AT AND A2 . ... .covvvvaneannenennns 19



NUMERICAL INDEX

DESCRIPTION | PAGE NO.

PART NO.

30447-77 SPACER . . . 19
30448-77 SCREW, POLE SHOE . ... ... ...ttt ittt ittt it e 19
30449-77 'HARDWARE KIT, PULLEY, BRUSH HOLDER & BEARING PLATE ......... 19
30461-77 BOLT, THROUGH . . . . ... ... i it iiiiieee .19
30500-86 ROTOR, IGNITION . . ... . ittt ettt e e it 17
30509-86 ASSY,IGNITIONMODULE . ... ... ... .0ttt inrinninnennn.. 17,77
30860-77 ARMATURE . ... i it e e e e 19
30877-77 WOODRUFF KEY, PULLEY .. ... ... ...ttt it einannnn. 19
31067-63 WASHER, 34 X 163X .06 ....... ... iiiuniinnnnnnn. 25,36,40,51,69
31410-88 HOLDER, DRINK CUP .. .. ... .. ittt ittt iiieeenn. 39
31476-79 BRACKET, STARTER GENERATOR . ............uiieiiunnnnnnnn. 19
31551-72B PULLEY . .. e e e e e 19
31601-63A SPARK COIL . ...ttt et et ettt e e 14,77
31601-92 COIL ONLY (LOW RESISTANCE, BLUEDOT) . ........ciuuuunnnennn.. 14
31602-63 COIL ONLY (HIGH RESISTANCE, YELLOWDOT) .............c0u.u... 14
31604-92 JUMPER, COIL TO RESISTOR . ... .. ... ...ttt it i 14
31605-92 BALLASTRESISTOR L8 OHM . . .. ... ... .. ittt it inenn. 14
31607-63 KIT, SPARK COIL . ... ... ittt ittt et et et e e 14
31610-53A MOUNTING BRACKET, SPARKCOIL . ..............0uiiiununnnnn. 14
31610-92 BRACKET, COIL, LIGHT DUTY . ... ... ...ttt iiieiiinnnn. 14
31981-92 CABLE, SPARK PLUG . . ... ... . it et i 14
32301-80B SPARK PLUG . ... . ittt ettt e et e e 14,77
32994-67A KNOB, SWITCH ... ...ttt ittt ettt eeiaaann 69
3324394 CAM SHOE KIT . . . .. . it i it ettt ettt eans 12
33244-92 SCREW, BELTRIDE OUT . ..... ... ... ... ..t ietieiaennnnnn. 12
33245-92 ASSY., SECONDARY TRANSMISSION . ... ... ... ..uuieieennnnn.. L. 12
33246-92 HALF-PULLEY SLIDING . ... ... ... ..ttt it imeeieeennannnn. 12
33247-92 SHOE, CAM . . ... i e e e e 12
33249-92 HALF-PULLEY, FIXED . ... ... . ...ttt etnermeanananannns 12
33250-92 CAM, FIXED . ...ttt it ittt it et et ettt e eaeen 12
3325192 RING, SNAP . ... i i e ettt et e 12
33252-92 SPACER, SHEAVE . . ... ... .ttt ettt iee i 12
33254-92 KEY, SQUARE . ... ... . ittt ittt et 12
33260-92 SPRING, CONVERTER . ... .. ... ittt it i iiineeaieannnnns 12
33795-87 LABEL, AUXILIARY POWER . . ... ... ... ... .ttt 59.67
3403-B BOLT, 5/16-18 X 1 1/2", CARRIAGE . . . . .. ... .. it 51
3406 SCREW, 1/2-13 X 3", HEX CAP .. .. ... .. ittt iiiannnnn 31
3407 SCREW, 1/2-13 X 2 1/4", HEX CAP . . .. ... . it iii i 43,49,57,65
3419 SCREW, 5/16-18 X 2 14", HEX CAP . . .. .. . ...ttt ienannnnn 47
3427 SCREW, 5/16-18 X 3 12", HEX CAP ... ... . ... . ... i, 19
34351-77 HOLDER, BRUSH . . .. ... . it ittt it e eieaaenn 19
3452 SCREW, 3/8-24 X 8", HEX CAP . . .. ... ...ttt imeaaaaaanns 31
3454-BS SCREW, 1/4-20 X 1 3/4", HEX CAP . ... .. ... ittt 25
34865-82E PLUG, TRANSMISSION COVER (GOVERNOR BUTTON) ................ 13
3502 SCREW, #10-24 X 3/4" . . .. . e e e 16
358 PIN, 1/A X 1/2 DOWEL . ... . ittt sttt et e eeeeeanan 9.11
35961-52 BEARING, PISTON PIN . .. ... ... ..ttt iiiie i i 5,11
36389-72B BELT, STARTER/GENERATOR ... ... ... ... it 19
36398-92 BELT, DRIVE . . .. e e e e 12
36570-92 HALF-PULLEY, FIXED .. ..... ... ... .0t ninnnnnn. e 13
36571-92 SHIELD, DUST . . .. i it e it et et ettt e i eeea 13
36572-92 CAP, STRAIGHT . . .. ... i i ettt i e e e 13
36573-92 WASHER, ANTI-WEAR . . .. . i e e e e eee s 13

98




NUMERICAL INDEX

DESCRIPTION PAGE NO..

PART NO.

36574-92 HALF-PULLEY, SLIDING . . . . . . .t ittt ittt ttiiieinee e s aaanannenan 13
36575-92 WASHER, SHOULDER . . .. ... ...ttt tiieiieeennnnnnnoacnaeenaas 13
36576-92 SPACER, BELTRIDE-OUT . ... .. ... .. iiiiiiiiieniannennnn, 13
36577-92 BUSHING, PLASTIC .......... I I
36578-92 PRIMARY TRANSMISSION . . .. ... ittt iiii it ianeeennn 13
36579-92 SPRING, CLUTCH .. ... ...ttt it itemneeaaeeanaaaeanss 13
36580-92 WASHER, FLAT . ... . i e it e ie e ieeenaaaeenns 13
36581-92 3 7N, 13
36582-92 SCREW, SELF TAPPING . . ... ... .. ittt it ieneaens 13
36583-92 SPRING, ANTI-WEAR . . .. ...ttt ittt ittt 13
36584-92 WEIGHT, CENTRIFUGAL .. ........ ... . ... 13
36585-92 LOCKWASHER . .......... ... .. iitiinnen.. e e 13
36586-92 BOLT,FIXING . . .. it ittt it ittt ieteaeeataseasaaaaneaenss 13
36588-92 RING, RETAINING . .. .ttt ittt eneseensaasananneeanaasn 13
36598-92 BLOCK, CENTRIFUGAL ............. e e e e e e e 13
3728 SCREW, 1/420 X 1/2", HEX CAP . ... ... ...ttt aiee 19
3748-BS SCREW, 1/4-20 X 7/16", SELF-TAPPING . ... ......oitiiinennnannnnn. 39
3768 SCREW, 1/4-20 X 2 1/2", HEX CAP . . . ... ... . i 9,57
3775 SCREW, 3/8-16 X 2", HEX CAP . ... ... . ¢ttt iniineaeaes 931
3787-B SCREW, 1/4-20 X 3/4", HEX CAP .. .. ... ... .t iiuiienn 7,19.45,55,59
3860-B SCREW, 1/4-20 X 2 1/4", HEX CAP . ... .ot ittt e 87
3861-B SCREW, 1/420 X 3", HEX CAP . . ... .. ..ttt ittt einaneaenn 87
3950 SCREW, 1/2-20 X 4", HEX CAP . ... ... i 43,49,52,57.65
3987-BS SCREW, 5/16-18 X 3/4", HEX CAP .............. 16,29,35,45,53,54,57,59,61,63
3991 SCREW, 5/16-18 X 78", HEX CAP . . .. .. . .. ittt 14
4008 SCREW, #10-32 X 3/4", TAP . . L. i it s e e et en e 7
4036 SCREW, 5/1624 X 1 12", HEX CAP ... ... .. .. ittt 35
40468-92 PEDAL, ACCELERATOR, ELECTRIC ... ... ... ..ttt 25
40492-92 ROD, MICROSWITCH, GU4/GD4 . . . . .. ot e it cad e e 25
40504-89 ROD, MICROSWITCH, G4S/P4G/C6G/GU4/GD4 .. ... ... .. it 25
40508-92 PEDAL, ACCELERATOR, GAS .. .. . i i i ii et e it eee e 25
40509-67 SPRING, BRAKE RETURN . . . .. ... ittt it iciia e onas 27
40511-78 CLAMP, ACCELERATOR CABLE .. ... .. ...ttt it 25
40511-89 PAD, ACCELERATOR PEDAL . .. ... ..ttt ieiicaaeeann 25
40514-39 ROD, ACCELERATOR, PAE/EAS . . . ... ittt it iian e 25
40516-89A ROD, ACCELERATOR, EU4/ED4 . . . . ... ittt it ii et ee e 25
40517-91 ROD, MICROSWITCH, C6G . .. ... ittt it teee i e v iee e ens 25
40550-92 ROD, ACCELERATOR, C6E . ....... e et e e 25
4068 SCREW, 5/16-18 X 2 12", HEX CAP .................. e DR ¥4
40801-89 LINK ASSY., ...t - O 25
40803-89A 11,1« R 25
40805-89A SHAFT, KICK OFF . . i ittt i et e ae it it et e et iaa e 25
40815-89 CABLE ASSY., ACCELERATOR . ... ... . ...ttt 25
40818-91 LIMIT CABLE, FRONT . ... .ttt ietataaiaaeesnan 47,51
40819-91 LIMIT CABLE, REAR . ... ...ttt ittt tee e et i 47
40980-87 ASSY., TIRE/WHEEL, TERRAGARD .. .. ... ...ttt 37
40981-87 ASSY., TIRE/WHEEL, 5.7, EU4 . . .. . ... i i i i i iens 37
41199 BOLT, WHEEL HUB MOUNTING .. ..... ... 0 it 37,7383
4151791 ROD, BRAKE, COE . . .. . ittt ittt i aeeeaeseaea e 27
4151991 ROD, BRAKE, COG . . .o ittt et et e ettt it ieneataeeeeasenansnans 27
41813-86A ASSY., BRAKE, LEFT .. .. ... ittt ettt vt cae e 29
41814-86A ASSY., BRAKE, RIGHT . ... ...ttt e it 29
41815-86 BRAKE DRUM . . .ttt ittt it ettt ee it st a e iaee e naas 29

99




NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
41816-86 SPRING, BRAKE SHOE . . ... .ovttintt et e e 29
41817-86 RETAINER ASSY., BRAKE SHOE . . .. oo vooene oo 29
41819-86A BRAKE SHOE, SINGLE . . .. .. vtt ittt e e e e e 29
41820-86 ACTUATOR ASSY., BRAKE . . ..o voieteee e e e l29
41821-86 ASSY., ADJUSTER . .. oottt et e e e e e e e 29
41822-86 COVER, DUST . . .ttt ettt e e e e e e e e e e e e e 29
41823-86 CAP, RUBBER ADJUSTER BOLT . ... uvoeeoeeeeee e e 29
4183392 SPRING RETURN, GOVERNOR . . . . . oottt et et 23
42269-70 PIN, 1/4 DIA. X 34" CLEVIS . ..o e ottt e et e e e e 25
42395-92A ASSY., BRAKE CABLE . ... ..ottt e 29
42400-89A ASSY., BRAKE CABLE . . ..ottt et e e e 29
42401-89A ASSY., BRAKE CABLE, LEFT . ..o ottt e 29
42402-89 EQUALIZER, BRAKE . . .. eeviemee et e e e e e et 27
42406-91 ROD, BRAKE . . ..o it ittt e e e e e e e e e e e e e e 27
42407-89 PAD, BRAKE PEDAL . . .ot evveeee ettt e e e et e e e 27
42408-89 PAD, PARKING BRAKE PEDAL . . .. oo oteee e e e e e e 27
42409-89B ASSY., BRAKE PEDAL . - . oo v oot te e e e e e e e e e e e 27
42410-92 PEDAL, BRAKE . . ..ot vtne et o et e e e e e e e e e 27
42450-91 ASSY., PARKING BRAKE ROD . . ..ouvveemees .. B 27
42451-86 RATCHET, BRAKE . . ..o ovunet it et e e e e e e 27
42452-86 SPRING, PARKING BRAKE, RETURN . . ..ot oetee e 27
42455-91 ROD, PARKING BRAKE . ...t tteee et e e e 27
42456-86 CLEVIS, PARKING BRAKE . ... .vottn et e e 27
42456-91 CLEVIS, PARKING BRAKE, WITHOUT THREADS . ... ........c........ 27
42457-91 SPRING, BRAKE ROD . . . .ot e te et e et e e e e et et 27
42461-92 PEDAL, PARKING BRAKE . . .. .ottt et e e e e 27
42471-88 BEARING, PLASTIC SPLIT . ..ottt et e e e e 27
4253 71620 x 3 12", HEX CAP . . o oottt e e e e e e 31
42644-78 WASHER, NYLON . . ottt it et e e e e e e e e e e e e 86
42996-83 RIM, WHEEL . . . .ot o ittt et e e e e e e e e e e e e e 37
43106-87 TIRE, TERRAGARD . . ..ottt ettt e e e e e e e e, 37
43108-87 TIRE, 570, EUA . .o\ oottt e e e e e e e e e e e 37
43152-66 NUT, 1/2-20", TAPERED . . .\ oo oot e et e e e e e e e e e e 37
43156-63 VALVE, RIM .« . oottt et e e e e e e e e e e e e 37
43158-65 STEM EXTENSION VALVE . . ...\ttt e ettt et 37
4319 SCREW, 3/8-24 X 1", HEX CAP . . oo vt e 23
43481-89 HUB, WHEEL ASSY . . . o oo vttt e e e e e e e e e e e 37
43615-89 HUB, REAR ASSY ...ttt e etii i e 73,83
43646-79 GREASE CUP, HUB . . .o oottt ettt e e e e e e e e e 37
43900-88 BUSHING, PINION . ............. e e e 33,51
43901-88 BEARING, STEERING RACK .. .. oo oot tee et e e 33
4391 SCREW, 5/16-24 X 5/8", HEX CAP . . .\ oo v ettt e e o 45
43929-88 SPRING LEAF, 3 LEAF . . ..t oottt e e e e e e e 31
43929-88A SPRING LEAF, 4 LEAF . . .0ttt e e e e 31
43937-86 BUSHING (75 1D - v v ettt e e e et e e e e e e e e e e 31
43947-86 BUSHING (.75 ID) - o v v ee ettt et e e e e e e e e e e 31
43938-86 BUSHING (.62 ID) . v v v ettt et e e e e e e e e e e 31
43946-88 ADJUSTER CAMBER . . . ottt e e e e e e e 31
43950-88 TUBE SPACER A-ARM . . oo oottt et e e e e e e 31
43958-38B ROD END, LH .o tee et e e e e 33
4434-W SCREW, 3/8-24 X 3 1/4", HEX CAP . . .. oo v et et 43 49,57
4451-W SCREW, 3/8-16 X 5 14" . o oo v ettt e e et 7,11
4455 BOLT, SHOULDER, 4" . .« @ ettt et e e e e e 27

100




NUMERICAL INDEX

Y PART NO. DESCRIPTION PAGE NO.
4457 BOLT, SHOULDER BRAKE .. ...uvceronnnnnnnneeneenenoeeennnns 27
44914-88A BUMPER, REAR . . . oot ittt ieaeaaacnniaeaaaeeaeeaaenan 36
45399-90A ASSY., A-ARM . . ottt ittt e 31
45407-90 MOUNTING BRACKET, A-ARM . . .o ciiiee e eaaaneaaaaannnnnnnns .31
47031-91 BRACKET, GOVERNOR CABLE . ... i.veieaeninenneannnaneannnan 23
47033-93 CHASSIS WELDMENT, GD4 . . . . oot iieeeeaaemeeeieanaeennns 65
47034-92 CHASSIS WELDMENT, ED4 . . o it iiieeeeeeeaaaecananenaenannanns 65
47036-92 CHASSIS WELDMENT, EU4 . . . o it it i tteeaamaaeeeeieiaeaneans 57
47037-92 CHASSIS WELDMENT, GU4 . . .. oottt e eeeeeee e e ieeinaanneans 57
47038-92 ASSY., FRAME PAE . . ..t iinee et eaaianeanaaina e 43
47038-93 CHASSIS WELDMENT, PAE . . . oot it eteeeeeeeeeeeiaanaeenaenan 43
47039-89 REAR FORK ASSY., « 't viviimeeaananenns e 43.49,57,65
47040-89 REAR FORK ASSY., BAS . .o v v it iiiiieieeeeeannnnanannnnanna...43
47044-92 BRACKET, OIL TANK . . ..ottt i iaaeaeeeaeaeae e e 16
47047-93 CHASSIS WELDMENT, C6G . .« v oottt teaeaeameneenaenennns 49
47048-92 ASSY.. FRAME, PAG . . .t v it eeeetieaae e cnaeine e anaens 43
47048-93 CHASSIS WELDMENT, PAG . . . o o vttt iteeeeeneeeieeaaae s 43
47051-92 ASSY. FRAME, G4S . . e ii i ein e e eemeeaeaanneaeeaee e ns 43
47051-93 CHASSIS WELDMENT, G4S . . .ottt eiee i eeemeeiiaenannns e 43
47055-89A BRACKET, REAR BODY SUPPORT . . ..o ietciiiaimeamaeaeanenn 47
47059-92 ASSY., FRAME, EAS . ..t vt i tiiie e ieee e miaeiaaen s 43
47059-93 CHASSIS WELDMENT, EAS . . ittt teeemeeaae i eeneiaanaaens 43
47069-93 CHASSIS WELDMENT, C6E - . oo o tiet e aeeeeaaeeeeemneaeenns 49
47077-89 BRACKET, BODY MOUNT . .\t tiieeemeaae i miiaeeaiannns 57
T 4709792 PAN, REAR FORK . .. titieimeeieeeieinaananeaeaaeennns 52,54
L 47T16W SCREW, 3/8-16 X 1 1/4", HEX CAP . . ..ot i iiiiiiieneanen e 33
} 47315-93 SPACER, MICROSWITCH. . . . o v i it ieeeece eeiiiaeeaaaenea e 25
4734 BOLT, 5/16-18 X 1 1/4", HEX FLANGE . ........outttennnannnccas.- 19
47343-90 CLAMP, REAR FORK PAN . ... ... .iutetininnenaeennnenes 52,53,54
47344-90 CLAMP, REARFORK PAN ... ... ciiiuintiniainnaneeennnns 52.53,54
47390-89 BRACKET, SPRING .« o oo iiieeesaeeaat e naeeaeeaeaaaeens 25
47451-92 FORK ASSY., BG4S o it e ittt it i e esaana e 43
47452-90 REAR FORK ASSY., COG « v i vttt eeeeeeeeinecaaanaaaanees e 49
4745292 REAR FORK ASSY., GU4,P4G,GD4 . ... ... i iiiiiannaann 435765
4748790 STRAP, SEAT . . e eoeeeieiiiin e iae s 45
47512-92 SPACER, REAR BUMPER, EU4/GU4 . ... ... .0ttt 36
47524-66 . BUSHING, REAR FORK . . .ottt iiiie e eccimeianaaeaaenens 43.49,57,65
47598-92 RETAINER PLATE, LEAF SPRING . . ... vt iicmmnnmnaneeeneeens 31
47672-92 BRACKET, ENGINE MOUNTING . .. cvvvoevnenannneraneeecnnannnn 9
47711-84 PLATE, BATTERY HOLD DOWN . ... . ... ..ttt 75
47756-88 BRACKET, BRAKE DRUM, RIGHT SIDE . . .....cutvenrronnnnnnnnnns 29
47757-88 BRACKET, BRAKE DRUM, LEFT SIDE . . ... .tvinteeaeaaaanensns 29
4777 SCREW, 3/8-16 X 1 1/2, HEX CAP . . ..o\ oiitiiiin i sannnnns 9
47815-88A BUMPER, FRONT . . .ttt iieeeemeecaenaaeannn e 43.49.57,65
497 PIN, 5/16 DIA X 7/8" CLEVIS . . .. ituititinnmeeeaeanmnnnnns 29
498 PIN, 3/16 DIA X 3" CLEVIS . .. evvvtriininnnneeaanensnnsnnnss 27
499 PIN, 1/4 DIA X 1-1/2" CLEVIS . . ... iinieeinea e e 27.69
50002-92 BODY, FLAT BED . .ot i e et eieeaemenanaeeeacaan s 59
50003-92 CONTROL PANEL, C6E/C6G/EUAEDA . . .. oot eeieieeeemaeaaanennn 39
50004-92 CONTROL PANEL, GUA/GD4 . . oot eeeee i iaiieeeienaeeeeanes 39
50058-92 REAR BODY, FRONT (UNIVERSAL) . ... cecviiiemmctcaaneenemennes 51
50059-90A REAR BODY, FRONT (ELECTRIC ONLY) . ....vviocccnenenenennns 51
50062-90 BODY, REAR DECK (ELECTRIC ONLY) ... .vovvvecnnennunnnscnnnns 51

101



NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
50065-91 BODY, REAR DECK (GAS ONLY) .... ...ttt ittt 51
50101-92 ASSY. BATTERY HOLDER PLASTIC (INCLUDES ITEMS 1-5) . ............ 75
50160-91 BODY, MID UNIVERSAL. ... ... . ittt ettt ianans 51
50176-89 SIDE PANEL RIGHT .......... I
50177-89 SIDE PANEL, LEFT . ... ittt ittt ittt ittt tesanenenaanss 39
50180-91 CONTROL PANEL P4G/G4S . . .. .. it it it i e e 39
50181-92 CONTROL PANEL PAE/EAS . . . .. . ittt ittt it et i eaes 39
50182-89 BODY, REAR UNIVERSAL . ... ... ..ttt ittt iaaeinian 47
50183-89 BODY, MID UNIVERSAL . . ... .. ittt ittt iiienenennn 47,51
50187-91 S-TRIM, LH . .. i i e i e e e e 39
50188-91 S-TRIM,RH ....... e et e i e e e e 39
50189-88 TRIM, CONTROL PANEL . . . . ... . i it i it it e e e as 39
50190-86 JACKNUT, CONTROL PNAEL . ... ...ttt ittt ittt 39
502 PIN, 75" CLEVIS . ... i ittt ittt iit ittt 27
50201-89A BAGMAT, LEFT .. ... ittt ittt ittt ittt it en e 47
50202-89A BAGMAT, RIGHT . . ... . i it i i i et e i e i eiean 47
50203-89 DOUBLER, FRONT . . .ttt ittt ettt e e e e e e e et e e e e e e 47,51
50204-39 DOUBLER, REAR . . .. . ittt ittt ettt e en e i 47
50225-85 CAUTION LABEL, PROPROD . ... ... .. ittt ittt 45
50242-92 PLATE, DECK . ... ittt ittt it ii ittt it s anssnenannn 59
50254-91 TRIM, FLOORBOARD, RIGHT G4S AND E4S . ... ... ... .. . . ... .. 39
50255-91 TRIM, FLOORBOARD, LEFT G4S AND E4S . ... .. ... ... .. i 39
50261-92A TAILGATE ... it i it it ittt te sttt e nnenns 63
50262-92 PANEL, LEFT . ... ... ittt ittt ittt 6l
50263-92 PANEL, RIGHT .. .. .. it e i i iee it it aenns 61
50266-92 TAILGATE . .. i i i it it i it i e e 61
50267-89 CARGO BOX, STEEL (INCLUDES ITEMS 1-18) . ... ... .. vii i n.. 61
50271-65 HINGE, REAR BODY ... ... i ittt iieeeiaennnnn 4547
50271-89 HINGE, FRONT .. ... ittt iii it taanennneneenans 47,51,59,67
50273-92 PANEL, FRONT . ... ittt ittt ittt et tiniaseaeanneannn 61
50278-67B MAT,BAGWELL,RIGHT .. ............. ... ... .o ... e 45
50279-67B MAT, BAGWELL, LEFT . . . . ... .. it ittt eeeeieeeaann 45
50290-92A CARGO BOX, WOOD (INCLUDES ITEMS 1-21) . . .. ... ... il 63
50292-83 BRACKET, LATCH (4) . ... i i it i i e 61,63
50293-83 BRACKET, CARGO BOX (4) .. .. ..ttt iiiiiieinsannannnannn 63
50294-92A PANEL, FRONT .. ... ittt it iitieenateaeeaenanans 63
50295-92A PANEL, LEFT SIDE . .. ...ttt ittt etieaeie e e aeeanann 63
50296-92A PANEL, RIGHT SIDE .. .. ... ...ttt iinnnnnnnnnnannn e 63
50297-83 S-HOOK . e e e .. 61,63
50298-83 TUBING, CLEAR . .............. e e e e e e 61,63
50299-83 CHAIN . i e et et et 61,63
50300-86 FRONT BODY, UNIVERSAL . . . . ... it ii it eeeeaanaan 39
50308-91 GUIDE, SIDE BODY . ... .. it ittt ieiea s e 47,51
5031591 TRIM, FLOORBOARD, LEFT PAG/P4E .. ... ... ... .. ii i i 39
5031691 TRIM, FLOORBOARD, RIGHT, PAG/P4E . ... ... .. ittt ii i e 39
50321-90 BODY, GOLF CAR, G4S . ... .. i ittt it eeeene e 45
50322-90 BODY, GOLF CAR, E4S . . .. . . i i i et e e e e 45
50332-90 REINFORCEMENT, BODY . . .. ..ttt e iia s e iee e et 45
50334-85 STRAP, BODY LIMIT . ... ...ttt ittt eieaeaneeaaeenan 45,51
50334-89 STRAP, BODY LIMIT, FRONT . ... ... .. it iiie it 47,51
50336-90A PROP ROD .. ... i i i e i et 45
50337-85 CLIP,PROP ROD . ... . it ittt ittt iaasasae e 45
50352-83A SUPPORT, BODY . . ... i i et e i e e e 45

102

pREE

T



NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
50451-92 TRIM, FLOORBOARD, LEFT ... ... ...ttt iiiieiinniiaaeaaae s 39
50452-92 TRIM, FLOORBOARD, RIGHT .. .. ... ... iiiiiiiiiee e 39
50455-92 TRIM, FLOORBOARD, LEFT . ... ...ttt iinit it ainanaeaaenn 39
50456-92 TRIM, FLOORBOARD, RIGHT . ........cuiiieiuinnnnnnneennannn.239
50502-93 SEATBACKFRAME, FRONT ... ...... ..t innn, AP 49
50503-93 REAR SEATFRAME, BACK. . . . .. ... it ittt it iiee v iiieniae et 49
50705-89 FLOORMAT . .ttt ittt e ie ettt it ineeeanaansanaeaaenaeaasn 39
50705-90 FLOORMAT, REAR,C6E . ... . .. ittt iiiiaiieaeaaaeenans 51
50706-92 FLOORMAT, FRONT, C6 . . ... ittt ittt ieseacnanaean e 39
515 PIN, /16 DIA X 3/4", COTTER . . .. .. ittt e iin e 25,2781
51501-8%9A SEAT, BACKREST .. ..ttt ittt nneeanenenenneneansnns 47
51503-89 SEAT SUPPORT, FRONT BODY . ... ...ttt iiiienannnnaceacaans 47,51
51503-91 SEAT SUPPORT, FRONT BODY (C6G) . . .. ... i ii i iieiiie i eaes 4751
51504-89 BRACKET, BAG HOLDER . . . . .. .. ittt teaeeeeaanaaenn 40
51566-90A CUSHION, SEAT BOTTOM . .. ... .ttt iiieitnnnceaneaannn 51
5156793 CUSHION, SEATRACK . . . .ttt ittt i tiiieeeiia e DN 51
520-W PIN, I8 X 1", COTTER . ... .. ittt i i i c i ieaann 29
52001-8%A CUSHION, BACK . ...ttt it ittt ittt i ataemeaa e e 47
52004-92 SEAT, BENCH .. ...ttt it tnieneaaanaaaeaaesannns e 47
5206-BS SCREW, 5/16-18 X 1", PANHEAD ......... ...t ireceiinnnnn 4047
5207-BS SCREW, 5/16-18 X 2", PANHEAD .. ... ... . ... iiiinnns 47
5208-BS SCREW, 5/16-18 X 2 12", PANHEAD . ... ... .. ...t iirnnnn 47
52083-87 LABEL, BRAKE ADJUSTMENT . ... ... ittt e it 45
52109-87 STUD, 5/16-18 . . .o it e ittt i it e ettt e e 4547,69
52311-76 ASSY., LIMIT CABLE . ... it i i it i ei et e 69
52329-85 SPACER, PLASTIC .. ... ittt it ieeen et enneenns 51
52405-78 BRACKET, DUMPBOX LATCH . ... .. ...ttt 69
52407-78 L) 2 23 11 C 2 I 69
52412-92 LATCHDUMP BOX .. ..ttt ittt ieieieena it aaeeennenns 69
5241592 SHAFT, DUMP BOX LATCH . . ... ittt it iiet i eecaian s 69
5242592 DUMP BOX ..ttt it it e et it it se e aaa e e 69
52427-92 REAR BODY,DUMP . . .. .. ittt ittt teat e 67
52435-92 TAILGATE, DUMP BOX . ... ittt it it e e ceecien e 69
5244192 PIN, SNAPPER . . ..ttt ie it tiiataasaeaeateaseesoneennnns 67.69
52630-88A HANDRAIL, RIGHT .. ..ttt cit ittt ciieaneeeaea e innoanes 45
52631-88A HANDRAIL, LEFT . ... ittt ittt ttmeeaescaraeacansmes e 45
52632-92 ASSY., HANDRAIL, RIGHT . ... . ... ... it 59,67
52633-92 ASSY., HANDRAIL, LEFT .. .. ..... .. ottt 59,67
52935-89A FRAME, SEAT BACK ... ittt i it ie i e ceee et 45
52936-90 SEAT BACK, CUSHION, CLASSIC ... . .. ... i iane 45
52937-86 SPACER, SEAT BOTTOM CUSHION .. .. ... ..t iiiinnnaes 45
52939-88 CUSHION, BOTTOM . . .ottt oot ittt i eeaaiaeaaaeessieannos 45
52940-92 SEAT ASSY., UTILITIES . . .. . ittt ittt e it et et eaa e 59.67
52941-92 CUSHION, SEAT BOTTOM . ... ittt it et ie e e ieeaeas 59.67
52942-87 FRAME, SEAT BACK . . ... i it it e e it i et e e 59.67
52943-92 CUSHION, SEAT BACK . . ..ot ittt et a e et teeanenes 59.67
52944-87 HINGE, SEATBOTTOM . ...ttt iii it ittt 45
52945-88 CUSHION, SEAT BOTTOM . . . ittt it it et et v e e 45
52948-88 COVER, SEAT BACK . ... ittt ie i e it e 4547
52953-92A HINGE, TAILGATE . ..t ittt ittt i et s et eane s 59,6163
52965-92 HINGE WELDMENT, RHDUMP BOX . ... ... .ttt 67
52966-92 HINGE WELDMENT, LHDUMP BOX . ...... ... ...t iniiienanneenn 67
53000-89A PLATE, LOGO . .ottt i ittt ittt ie et e sace s sisasaeen o 39

103



NUMERICAL INDEX

DESCRIPTION | PAGE NO.

PART NO.

53016-89 LABEL, WARNING I . ... ... ...ttt ittt 39
53017-89 LABEL, WARNING II . ... ... ... ittt ittt iiiaaann. 39
53017-90B "LABEL, WARNING . . ..ttt tttietee sttt ieeeeee e e ee e 39
53018-89 DECAL, CAUTION . ... .. it ittt ittt e e e 61.63
53262-88A LABEL, ETIQUETTE . . ... .. ... ...ttt 39
53263-92 LABEL, KEYSWITCH, ELECIRIC ....... ... ... ... iiiuninmnnnnnn. .. 39
53266-89A LABEL, KEYSWITCH, GAS ... ... ... ittt ittt i i 39
53268-88A LABEL, WARNING, GOLF CAR . ... .. ...ttt 39
5327091 DECAL, US A . LOGO .. ... . it it et e e e e e 39
53276-86A DECAL, OPERATING INSTRUCTION . ... ........... e e e 35
53277-86A DECAL, OPERATING INSTRUCTION, ELECTRIC ..................... 35
534 PIN,3/32DIA. X 1", COTTER . . .. . . .. ittt iiieiaenn 25,2769
53402-89A ASSY., CRADLE AND BAG HOLDER .. ..............cuuiuunnnon.. 40
53403-89A WELDMENT, BAG HOLDER .. ......... ... ..t iittiinnnnnnnn. 40
53405-89 PAD, BAG HOLDER . . .. .. ittt ettt et e teieaennn 40
53406-89 ASSY., BAG HOLDER, G4S/E4S . . .. ... .. i i ie e eeeian 41
53472-84 BUCKLE, BAG HOLDER . ..........00ituiiiiiitiineannannn.. 4041
53473-88 STRAP, BAG HOLDER . ... ... ...ttt ittt ittt 4041
53474-92 TRIM, BAGCRADLE .......... .ttt it iaaenannnnans 40,41
53475-88 SPACER . ... i e e e e e, 4041
53481-89A HOLDER, BAG . . .. ... ittt et et e e e i 41
53491-65 PLATE, REINFORCEMENT . . .. ... .. ittt ae e eeeie e 45
53547-82 REINFORCEMENT RING, BAG HOLDER . ...........0uuiinennnnn. 45
53960-88 HOUSING, STEERING GEAR .. ..... ..ttt itiitieeannnaannnnn 33
5400-BS BOLT, 5/16-18 X 1", SPLIT (P4G, P4E, EU4,GU4) ......... 36,43,47,49,51,59,65
5401-BS BOLT, 1/420 X 2 1/4", CARRIAGE .......... ...t ieiinnennnainn. 63
5445-W BOLT, 5/16-18 X 1 1/4", CARRIAGE .. ..... ... ... ... i, 19
5447-BS SCREW, 5/16-18 x 2 12" CARRIAGE BOLT. . . .. . .. ...ttt ii i ee e e 51
EW5449-BS BOLT, 5/16-18 X 1 1/2", STEP .. .. .. .ottt it e iieeennnn 36,63
5451 BOLT, 5/16-18 X 1 1/8", CARRIAGE . ...... ... ... i, 57
54514-89 SHOCK ABSORBER, REAR . .............iiiiiieennunnn. 43,49,57,65
54515-89 SPRING, REAR, G4S . . .. .. i i i et it e e ieaaann 43
54516-89 SPRING, REAR, E4S . . .. .. . . et ie i 43
5452-BS BOLT, 5/16-18 X 5/8", CARRIAGE . . ... ... ... .. .. 36
54564-73 SPRING, REAR, PAG . . .. .. ... ittt et einn 43
54565-86 SPRING, REAR, PAE C6E/C6G, EU4 . .. ... .. ... ... i, 43,4957
54566-73 SPRING, REAR, GU4 . . .. ..ttt ittt ittt ettt e 57
54569-92 SPRING, REAR, ED4/GD4 . . .. ... . ittt ittt iieaanen. 65
54641-89 DAMPENER, SPRING . ......... ... 0.ttt 43,49,57,65
559 PIN, 18 X 1-1/4", COTTER . . .. .. ... P 37,73, 83
57054-90 WELDMENT, KING PIN . ... ... ittt it tieieennasn 31
57057-87 BUSHING, STEERING COLUMN, UPPERY . ............ .. ... .. ..... 35
5706 SPACER, A-ARM . ... it i i e e e 31
57067-87 BEARING, STEERING COLUMN, UPPER . ...........0uitininunnnn. 35
5707 SPACER, SHOCK ABSORBER . . . . ... ittt it tiii it e 43.,49,57,65
57085-84A STEERING WHEEL . . .. ... . . ...ttt i i e 35
57089-34A ASSY., SCORECARD HOLDER . ... ... ...ttt i 35
57095-88 SHAFT, STEERING . . . . ... it it i i e e e et e e e e i e ee s 35
57098-84A COLLAR, STEERING WHEEL . ...... ... ...ttt 35
57140-86A ASSY., STEERING COLUMN . ... ... it ittt iaeeeenanns 35
57160-38 ASSY., STEERING ARM, RIGHT . ... ... ... . it inenn. 31
57166-88 WASHER, STEERING ............. FS 33
57168-92 BOOT, STEERING . . ..ottt ittt it ittt it i e eeennn 33

104




NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
57171-90 RACK, STEERING GEAR . .. ... it ittt it i ie e ieeaaaeee 33
5717292 BALL END, STEERING GEAR . ... .. ...ttt iiitinnnennaeaannnn 33
57177-90 REPLACEMENT SET, RACK ANDPINION . .......... ...t iiunenn. 33
57180-90 PINION, STEERING GEAR . ... ....iveeienncanannaeananaan...33
57183-88 SEAL, OIL . . ... i ittt it it ee i e n e 33
57190-88 WASHER, LOCKING, STEERING . ... ... ...ttt eimnnnannnneann 33
58000-88 ASSY., STEERING ARM, LEFT . . ... ..ttt ii et e e 31
58018-83A WINDSHIELD, RAINDRAIN .. .. ... ..ttt anenaaneanaeen 86
58020-83 KIT, WINDSHIELD, CLASSIC . . .. ittt it e it v e eeaa e s iaans . 86
58020-90 KIT, RAINDRAIN, WINDSHIELD ... ... ... . ittt 86
58425-88 EXTRUSION, WINDSHIELD, BOTTOM . . . . ... ... ittt iiae oo 86
58430-90 EXTRUSION, WINDSHIELD, SIDE . . . . ... it it ittt iiteinnaaeaen 86
58431-90 EXTRUSION, WINDSHIELD, TOP . ... ... ... .ttt 86
59245-92 MUDFLAP ............... e e e e e e e e e e e e e e 69
59594-92 PAD, FENDER WALL . ... ... ..ttt ittt iieeensaneneans 43,4957
59607-64A KIT, SPLASHGUARD .. .. ...t iiiiiiienenenannnnns 47,51,59,67
6000-B WASHER, 5/16", W-PLAIN . ........ ...ttt iimeinen-- 39,51,52,53,54,89
6001-B WASHER, 5/6", W-PLAIN . . .. .. ittt it it tiieeieece s 47
601 PIN, 133 DIA. X 3/4", ROLL . ... ... .. ittt ... 2569
6016 WASHER, SOUND PACKAGE . . ... ittt i it iteiineenieaaenn 52,53,54
61094-75 FITTING, ASSY., FUEL TANK .. ... ..ttt i iiei i iia e canns 55
61095-84 FITTING, FUEL TANK . . ... ittt i inaeee e eanns 55
611 PIN, 25 DIA. X 1", ROLL ... ...ttt iii et it 27
61117-71B GASKET, FILLER CAP . . ... . i it i it i iaesvnesnes 55
61249-75 BUSHING, RUBBER . ... ..t iiiiiiiiienieaneanasnnnaeeeess 55,71
61251-89A TANK, FUEL . ... .. it ittt i teiaeiiai e 55
61253-89 RETAINER PLATE, OIL SEAL . ... ... it it iint e i cn e 16
61254-89 CAP, FUEL TANK, VENTED . ... .. ... .ttt 55
61255-84 EAGLE DECAL, BLUE,RIGHT SIDE .. ............ 0t enonn 45
61256-84 EAGLE DECAL,BLUE,LEFTSIDE . ... ... ... ... .. innnn 45
61257-84 EAGLE DECAL, BLACK,RIGHT SIDE . . . ... ... .. ... i intnnnn 45
61258-84 EAGLE DECAL, BLACK,LEFT SIDE . ... ... ...t iiiennnn 45
61259-84 PLATE, COLUMBIA BLACK/SILVER . . .. ... ... it e 61,69
61265-92 LOGO, UTILITRUCK . . . . i . it i i it ittt iea e e anns 59
6150-W WASHER . . ittt it ittt t ettt e e e 25
61605-36 STUD &t ittt e e e e e e e e 41
6173-B WASHER, FENDER . . .. ...ttt it seneaeecenn 9,17
62346-75 STRAINER, FUEL . ... ... ittt ittt ciieeiaeaaeeneonnns 55
62350-63 FILTER, FUEL LINE .. ... it iit it titeitoneetieaanoan e 55
62489-85 FILTER, IN-LINE .. ...ttt it ittt e teaneeeonanaenanascennsas 16
62499-87A OIL TANK, W/CAP . . . . it ittt ittt tea i s i aanan 16
6250-B WASHER, FINISH . . . . .. it ittt et i iesaaaaeans 39,61,63
62503-84 REPLACEMENT CAP, OIL TANK . ... .. it ittt it ienaancoeeeannns 16
62506 PUMP, OIL W/COMPONENT PARTS ... ... ... . iiviivnnens 16
6257-W WASHER, 1/4", FENDER . . .. .ottt ee e ieaeetasnsanannans 45
62508-84A COVER, IGNITION AND PUMP MOUNT . ... ..... ...ttt ninnennons 16
62511-84 HOLLOW SCREW, INTAKE FITTING ... ... ... tiinnieinnnnnnn- 16
62512-84 WASHER, FITTING . .. ..ttt ittt s eaae e 16
62516-84 VALVE, CHECK . ..t ittt ettt it ittt i ts e aseace s annees 16
62521-84 CLAMP, SMALL HOSE . ........ ... ... otu.n e 16
62523-84 CLAMP, LARGE HOSE . ... ... ittt iiisntaaaaanan e ineneaens 16
62527-90 CABLE, CONTROL . ...t iitiiine i ensnsassevnrcnnaansonsoss 16
62532-85 HOSE, 1/8" LD, i it i e i it i it e e 16



NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
62534-85 HOSE, 1/4" ID. .« .ottt ettt i e 16
6266 WASHER, RUBBER . . . ot ottt ittt et e et e et e e e e e e e e e e 39
6333 WASHER, 5/16", W-PLAIN . . ...\ttt it ittt e et e 19,45
6334 WASHER, 7/16", N-PLAIN . . .ottt it ittt ettt et et teteeeeee 13
6341-B WASHER, 5/16" . . ot ittt et et et e e e e e e 14,55
63501-68 HOSE, 1/4" ID. X 10 FT o .ottt ittt et e e e e e e e et e e e i 15,55
63509-75 HOSE, FUEL TANK . & ittt ittt et ettt et e e e e e e et e e ieas 55
6388-HB WASHER, 3/8" & i v it et et e e e e e e e 7.11
63912 PLUG, 1 # HOLE . . .t it ittt et et e e e e e e e e e et e e e e e et 33
64007-91 HOLDER, BALL . . .\ttt ittt it e ettt e e e et e ettt e e e 39
65230-92A BODY, MUFFLER . . . o it ittt ettt et et e e e e e e e e e 71
65233-90 ASSY., MUFFLER . . . . ittt et e e e e e e e e e e e e 71
65248-92 PIPE, EXTENSION . . ..ottt iiein e e e 71
65257-92 WELDMENT, HEAD PIPE . . ..ttt ittt ettt et eieaeee.
65267-82 GASKET, FLANGE . . . ottt it e e e e e e e e e e e e e 71
6568-B WASHER, .39 X 58 oo ittt et ettt et e e e e e e e 43.49,57.65
66014-84 BATTERY, 6V, DEEP CYCLE . .\ttt ittt ittt e ee e ettt et e e 75
66026-92 CROSS PIECE, BATTERY HOLDER, PAG/G4S . . .. oot e e 75
66027-92 TRAY, BATTERY, PAG/GAS . . oo oottt et e e e et et e e i 75
66028-92 ROD, BATTERY HOLD DOWN, PAG/G4S . . .. ot i ittt e e e 75
66035-87 RECEPTACLE, CHARGER . . .ot ittt ettt e e e e e e e e e et e e 76
66036-72 POWER RECEPTICLE CC . ittt ittt et e ettt e e et e e e et e 79
6607-W SPACER . . oottt e e e 39
66090-88 BATTERY, 12V, GROUP . . ittt ittt et ittt et et et ie e 75
66323-89 PLATE, HOLD DOWN, COG/GU4 . . . . oot ottt e et et et et e i e 75
6642 THRUST WASHER . . .ttt ittt et e et et e e 5,11
66501-89 CHARGER, ONBOARD, U.S. .« o ittt ittt et it e e e e et e e i 76,85
66515-76 ASSY., CHARGER FUSE . . it ittt ettt et e e e e e et e e e e e 85
66532-85 CHARGER, 230V/50Hz, EUROPE/AUSTRALIA . ... .. ... tiiennnnnn. 85
66534-83A CHARGER, PORTABLE, US.,, GOLF CAR . . ..ttt it ettt et i e eeeen 85
66534-91 CHARGER, 200V/50Hz, HONG KONG .. .. ..ttt iiii ittt eieeenannn 85
66536-89 CHARGER, 100V/50Hz, TOKYO . . .ottt ittt e eeee e eeeen ...85
66537-89 CHARGER, 100V/60Hz, JAPAN . . .. ottt ittt e et e e 85
6655-B WASHER, .63 X 1.5 X 12 oottt ettt it e e et et 35,37.83
66561-90 ROD, BATTERY HOLD DOWN, ELECTRIC . ... ... .. iiieiinnnnnn. 75
66853-90 ELECTRIC FUEL GUAGE, KIT . . .« o e o et ettt e e e e e e 76
6702-B WASHER, 5/16", N-PLAIN .. ...t o it iiieiennnn 15,35,4145.47,59,61,63
6703-B WASHER, 1/4", NPLAIN ......... e 7.22.25.27,39.45,55,59,63,69
6716 WASHER, #10, PLAIN TYPE A . . ..ttt ii i eieen 14,2527,39,40,41
6301 WASHER, 381D.X150D.(2) ..... S 70
69200-89A MOTOR, TRACTION . o ottt ittt ittt et ettt et et e eeanan 80
7000 WASHER, SPRING . . i vttt ite it it ettt et ettt et ettt e e 85
70015-92 WIRE HARNESS, PAG/GA4S. . . . o oo et it e et e e e e et ieee e 77
70019-92 WIRING HARNESS,GUA/GD4 . . .o ittt e e e e e e ettt et e e 77
70025-91 WIRING HARNESS, C6G . . ottt itiiieeeeeeeeaeanannns [ 77
70026-82 CABLE, BUZZER TO GROUND . . ..ttt iit it it e et et eeeee e 77
70046-90 AUXILARY WIRE HARNESS. .« . .t ittt it it e e et e e tee e e eeaeans 76
70046-92 HARNESS WIRE, MAIN . . ot ittt e ittt et it e et e e et e e e e 76
70099-84 JUMPER CABLE, BATTERY, 9IN. . ...ttt 75
70099-88 CABLE, BATTERY, COE . . ottt et ittt et et vt et e e e 75
70105-88 CABLE, BATTERY, 36 IN. . ..ttt ittt ittt et e et tteeee e 75.81
70105-89 CABLE, BATTERY, EU4 . ...ttt ettt et e e 75
70108-85 JUMPER CABLE, BATTERY, 12 IN. . . .ttt it ettt ettt eee s 75

106

‘\%W}\/

4 e \n
(v,wg/ /



NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
70108-88 CABLE, BATTERY, COE .. .. ... ittt tiiiananannnns e 75
70147-87 KIT, HORN . ... ittt tee s e aeaanens 85
70164-87 STRAP, GROUND . . .. ...ttt i ittt ieteaennenenansannnnnns 9
70196-91 CABLE ASSY., POSITIVE ... .. ... . it iiiaia e aann 75,77
70351-88 CABLE, 4 GA . . ... i e e e e 81
7036-B LOCKWASHER, 1/4", SPLIT .. ...... ...ttt 7.9,11,19,39.,45,59,83
7038 LOCKWASHER, 3/8", SPLIT .. .. ... ..ttt iiiieeeeaneaenn. 933,70
7041-B LOCKWASHER, 5/16", SPLIT ................... 15,29,36,40,41,43,45,47 49,

e e e e e e e 51,52,53,54,57,59,61,63,65,67,70,81,85
70446-90 CABLE, 6 GA, PAE/EAS ...... @t e et e i e e e e e 75
70447-90 CABLE, BATTERY, PAE/E4AS . . . . .. o i i it et i e i i e ee s 75
70459-91 CABLE ASSY, NEGATIVE . ... .. ..t ie e iianeaannn 75,77
70484-85A WIRE ASSY., BUZZER . ... ... ittt ittt in e e iaiiae s 81
70496-86 WIRE, SOLENOID ..... e e e e e e e e e e e 81
7051 SPACER, PLASTIC .. ... it it e i e seaanas 85
70592-87 ASSY., RESISTOR . . .. i ot i ittt ittt et ten e 76
70646-90 HARNESS, WIRING, P4E, E4AS, C6E . . .. ... ... it ii i 79,81
7069 LOCKWASHER, #10, SPLIT .. .. ... ...ttt iiineannnannenns 14,15
71021-85 PLATE, MOUNTING . ... ... . ittt iinneaasanneans 81
7127 LOCKWASHER, INTERNAL TOOTH ....... ...t inninnennnann 75
71406-85 RESISTOR, .080 OHM, 3 COLIL ....... e e e e e 79,81
71407-85 RESISTOR, .16 OHM, SCOIL . ... ... .ttt ittt nee s 79,81
71408-90 BUZZER, REVERSE 12V . ... i it ie i i e i eeeae s 7785
71409-90 BUZZER, REVERSE 36V . . .. i ittt ittt i 79.81.85
71458-87 SOLENOID, 4T, 36V .. .t it it it et e e e 76,79.81
71459-87 SOLENOID, 6T, 36V . . .. it ittt it e e e eaneae e 76,79,81
71470-87 SOLENOID, 12V . . ... ittt ittt it i taeaan et eeaes 7785
71494-89A ASSY., SPEED SWITCH . . .. . ...ttt i i e et i e ieins 79,85
71506-93 MICROSWITCH . .. .. . ittt it ittt ea et anan 25,77
71513-87 SPRING, EXTENSION . . .. ittt ittt cdaeicen e 47385
71513-88 SPRING, RETURN . . .. ... ittt it ittt 25
71756-75 BUZZER, 24/36 VOLT . . . . . i ittt iee e e eie e e ta e 76.85
71762-82A ASSY,KEY SWITCH . ... ... ...ttt i 77,79,85
71766-82A 2 85
7177 LOCKWASHER, 5/16" INTERNAL/EXTERNAL TOOTH .................. 16
71771-87 BRACKET, RESISTOR . ........... e e e e e e e 81
71821-88 BRACKET, SPEED CONTROL . . . .. .. ittt it i e 85
71855-89A ASSY., MAGNET ARM .. ... ittt ittt e e it cie e ons 85
71858-88A MODULE, SPEED CONTROL .. ... .. ... . i ittt 79.85
71859-90 FUSE, SPEED SWITCH REPLACEMENT . . .. ... ... .. ittt 85
73061-86A YOKE, /428 LH, CLEVIS . . ... ... ittt it i iieaaen 27
73062-86A YOKE, 1/4-28 RH, CLEVIS . . . ... i i i et ane s 2527
7416 WASHER, RUBBER .. .. .. ... ittt 91
74510-85A ASSY., VOLTAGE REGULATOR . ... ... . ittt ans 7785
74592-68 CIRCUIT BREAKER, I5 AMP .. ... ... ittt il 77,85
74882-87 SPEED SWITCH . . ...ttt ittt i it ieiiae i e et 76
74883-87 SPEED CONTROLLER . . ... ...ttt iieiie et enennnns 76
74886-67 DIODE, SPEED SWITCH . ... .. ... ittt e 77
74886-87 ASSY ., DIODE .. ...ttt ettt il e e 76
75033-91 HOUR METER . ... . ittt ittt iimeaiataea o inacnnenon s 76
7516 NUT, 5/16-18, WELD . ... .. ittt ittt ee i et 59
7624 LOCKNUT, #10-24 . . ... i it e cia v e 16,25,61,85
7634 NUT, #10-32, HEX CAP, BRASS . . . .. .. . ittt i e 14,15

107



NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
7638 NUT, #10-32, HEX CAP . . .. .. it ittt it ittt et i i e ieaans 27
7676 NUT, 1/4-28, HEX CAP . ... ... ittt ittt ittt e iaenasnans 27
7677 NUT, 1/428, HEX JAM, LH. ... ... .. . ittt iiaann. 27
7685 LOCKNUT, 1/2-13, NYLOK THIN ..............coioonn 31,43,49.57,65
7686 LOCKNUT, 1/4-20 HEX NYLOCK (4) . . .. o oot e et i e ee e 57175
7688-B NUT, 1/4-20, HEX CAP . . ... .. ittt ii e 19,25.45,49,59,63
7710-W LOCKNUT, 5/16-18, HEX NYLOK, THIN . ........... . it iunnnnan.. 39
7725 LOCKNUT, 5/16-24, HEX NYLOK . ... ... ... . it 2735
7727 LOCKNUT, 5/16-24, HEX NYLOK ... ... ...ttt it cninaaann. 45
7739 NUT, 5/16-18, HEX NYLOK . ... ... ...ttt ittt iininnnnn. 14,8791
7740-B LOCKNUT, 5/16-18, TWO-WAY CENTER ..................... 35,36,51,86
7740-BS LOCKNUT, 5/16-18, HEX CAP . . ... ... it ittt iieaaen 47
7742 LOCKNUT, 1/4-20, JAM . ... ... o it i i e i e 39.45,55,69,71,87
7742-BS LOCKNUT, 1/4-20, THREE-WAY CROWN . . . . .. ... ... .. ... v, 19.25
7743 NUT, 1/420LOCK .... ... ...t ivunnnn.. e e e e i e 22
7748-B NUT, 5/16-18, HEX CAP .. ........... ... 36,40,47,49,51,52,53,54,57,

............................................... 59.61,63,65.67
7748-W NUT, 5/16-18, HEX CAP . ... ... . . it i 16,29.4345,75,81
7753 NUT, 5/16-24, HEX CAP . ... .. .. ittt ittt iieaans e 41
7775 LOCKNUT, 3/8-24, HEX NYLOK .. ........ ... .. ... 23,31,43.49,65
T7716-W LOCKNUT, 3/4-24, HEX NYLOK, THIN ......_ ....... ... .. ... ... 21,57
7778 LOCKNUT, 3/8-16, HEX NYLOK . ... ..... ... ..., 9,17,31,87.91
7812-W LOCKNUT, 1/2-20, HEX NYLOK ........ ... . .. 43,49,57,65
7825 LOCKNUT, 7/16-20, HEX NYLOK .. ........ ... . iiiii... 31,33
7830 NUT, 7/16-20, LH. JAM . . . . .. i i i e i i e eeas 33
7947-W NUT, 5/8-18, SLOTTED HEX . ... ...ttt it ittt iiieineens 37
7960 LOCKNUT, 7/8-14, HEX NYLOK . ... ... . ... i iii i 5
7995 LOCKNUT, 58-18, HEX NYLOK ... ... ... .. ittt 35
801 LATCH . . i e e e it i i e e e e 8991
802 FASTENER, SPRING .. .. ... . it i it it ie e e e 89,91
8119-W NUT, 1/4-20, WING, SELF-LOCKING . ..... ...ttt ittt 22
8126 NUT, SPEED . . .. ittt it it i ie e et e s i ei e 27
8144 L0 1 45
8161 LOCKNUT, 5/16-18, HEX FLANGE .... ... .. ..ttt 19
8200 PUSHFASTENER ... ...ttt ittt iinie it iininnnnnneens 3947
8201 RIVET, 125 DIA. X 25, POP ... ... ittt ittt ittt i iii e 91
82702-82 AXLE SHAFT, RIGHT . ... ... . it i ittt e aeee e 73
82703-82 AXLE SHAFT, LEFT . . ...ttt e ittt e seeiaans 73
82704-78 OIL SEAL, AXLE . ... . it i e it it ie e i iaae e 73,83
82705-78 BEARING, AXLEEND ........... e e e e e 73,83
82706-78 RING,RETAINING . ....... ¢ttt iennnenaannnnnn 73,83
82712-78 PIN, COTTER . . .. ..ttt it i ettt et neeen e e aanan 73
82713-78 NUT, CASTLE ...ttt i ittt iaa i e e naieeaneaannaenns 73
82717-78 WASHER, THRUST .. .............. e e e e e e e e e e 73
82724-78 SLEEVE . i et e e e et e 73
82728-78 SHIM, DIFFERENTIAL BEARING, 003 . ... .. ... ... ... . ... .. 73
82729-78 SHIM, DIFFERENTIAL BEARING, .005 . .. ... ... ...« ... . 73
82730-78 SHIM, DIFFERENTIAL BEARING, 010 . . . ... ... ... oo iiei it 73
82731-78 SHIM, DIFFERENTIAL BEARING, 030 . .. ... ... ... i, 73
82735-78 BOLT, AXLE HOUSING COVER . . .. ... .. ittt iiiieeieannn 73
82736-78 COVER, AXLE HOUSING . ... ... ...ttt tenannaeenenenn 73
82737-78 22 1005 73
82749-78 PLUG, AXLE HOUSING COVER ... ... ... ... ittt 73

108

N
. b

%
2
7




NUMERICAL INDEX

PART NO. DESCRIPTION | PAGE NO.

82772-82 KIT, DIFFERENTIAL GEAR . ... ... .0ttt ciiiiiinertennnnns 73
82803-90 REAR AXLE AND DIFFERENTIAL, COMPLETE .. ..... .. ...t 73
82826-86 SKID PLATE KIT . . i ittt it e eiieie meecan e 73
83281-89A ARMATURE ASSY. - o e oeeoeeiieeianee ceaeannnaneaeaeenean...80
83282-89A COIL, FIELD, WITH HARDWARE . . . .. ... ... ..ictaerreneennnnnn 30
83283-89A REPLACEMENT, BRUSH, SET. . . .« .t vttt teeiiii e e eee s 30
83284-89A PLATE, BRUSH WITH SPRINGS. . . . ... ...ttt tiiviienennn 80
83285-89A RING, RETAINING . ... .. vcvuemmnnnn somonnmnnannncncsencnnanes 80
83286-839A BEARING . o it it et teeeeeaaesane sasmaesasnoesaneesassosnan 80
83287-89A SPRING, BRUSH. . . .. ittt it ittt cteseiieaesce e 80
83288-89A ENDCAP,MOTOR . . . .. i ettt it iiinee tenesneneson s 80
83289-89A INSULATOR KIT . . o oot it it et e ciies stemaeassnensoaaass oo 80
83290-89A PLUG, MOTOREND CAP. . . .. .. .. it iiit it iaene 30
83291-89A BOLT,END CAP. . . . .ttt it imeians ceseisenaeae e 80
82802-90 ASSY., REAR AXLE AND DIFFERENTIAL ELECTRIC .................. 83
82808-90 PLUG, CAP ... ittt iemaeaeaaaroe e ianeaes e 83
82810-86 INCLUDES HUBS AND BRAKE BRACKETS

82810-90 PLUG, CAP .. ittt ittt i tesanases st acs et 83
82811-90 SET, GEAR . . i i vt iectiaeniasnas oo nssecss e seesees 83
82826-86 KIT, SKID PLATE (OPTIONAL) .. ... ...t etetmnancercnnunecenons 73
82948-73 PINION AND GEAR, MATCHED . ... ... ...ttt 73
83032-73 SHIM, PINION BEARING FRONT 003 . ... ... ..ccveinnneencns 73
83033-73 SHIM, PINION BEARING FRONT 005 . ... ... tieririnnraneenens 73
83034-73 SHIM, PINION BEARING FRONT 010 . ... ... ... v s 73
83035-73 SHIM, PINION BEARING FRONT 030 .. ... ... cvmienmenenonns 73
83051-73 OIL SEAL, PINION . ... ..ttt iitnrueneennnsononoetnensasoeeees 73
83072-73 SHIM, PINION BEARING REAR .003 . ... ... .ttvemnneecn s 73
83073-73 SHIM, PINION BEARING REAR 005 . ... ... ... 73
83074-73 SHIM, PINION BEARINGREAR 010 . ... ... ... ..t 73
83103-73 ROLL PIN, DIFFERENTIAL BEARING . ... ...... ... tnneiennancns 73
83104-73 SHAFT, IDLER GEAR . ... ..ttt oo 73
83106-63A BOLT,DRIVE GEAR . . ...t tivvmnnes o snnesensssonnneoeses 73
83112-63A BEARING, PINION . . ..ttt eetieiiieneoeeeaenemas e 73
83125-82 ASSY., CASE . ittt ies it s e it 73
83133-63A WASHER, PINION . ..t e tviieetaieoeaninaaeenanseannescnsos 73
83135-82 YOKE, PINION . . .o it cie i ieamnomeeocmmsaeas s e emn e 73
8321 RIVET, 125 DIA. X 50, POP .. .. ... i es 4559
84154-92 SUNTOP, RAINDRAIN . . .. ..t ii it ie i iieai e ta e 87
8415692 SUNTOP, RAINDRAIN . . .. it i iieiieemeesam e nom s 89
84205-92 NAMEPLATE, COLUMBIA ......... e e e e e e 39
8480 RIVET, .187 DIA. X 375, POP . ... ... it e 39
84924-89A HANDRAIL, LEFT . it i el smsaneneasanea s 47,51
84925-89A HANDRAIL, RIGHT . ...t i i it iiieiacoca i ess o 4751
8521042A BUSHING, RUBBER . ... .ccuieevnocecnonmenscncnssnnes 43,49,57.65,70
861 RING, RETAINING . ... cvivvmimieaecnimian s e e 33
862 RING, RETAINING . ... vvvnvnmmnecnnnsoaneceesonaanos s 33
3674 RIVET, EXPANSION . . ..t ciiieieniaiimme e 39
8631 RIVET, 246 DIA. X 315, PLASTIC . ... ... .ot n - 39
8683 RIVET, 125 DIA. X .1I87,POP . ... ... ..ottt ci i emm e 59.67
8684 RIVET, .187 DIA. X 50, POP . ... ... .ot e e 4041
8689 RIVET, 187 DIA. X 250,POP . ... ... iveiiie e nmmees 8,17
8692 RIVET, .156 DIA. X 25, POP . ... ...t 45
8693 RIVET, 20 DIA. X 562, POP . ... ... i mes 39,86

109




NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
8698 RIVET,POP (8) ... ... ... .. i, ... 4751
8700 RIVET, 14", PLASTIC . ... ... .. ... .. ... 25,27.4349,57
8701 RIVET, 246 DIA., PLASTIC .. ... ... .. . . ittt 39
8880 BALLBEARING . ............ it iiiiiiiiitiiiean... T3
89400-89B SUPPORT TUBE, LEFT REAR . ................00iiuiiiaaannn.. 87
89403-89B SUPPORT TUBE, RIGHT REAR . ................00uuuuuuiunan... 87
89406-89A SUPPORT TUBE, FRONT . . .. ... ..ttt 87
89421-89A BRACKET, CROSSBAR . .. ... .ttt ittt e e 86
89422-39B CROSSBAR . ...t e e 86
89423-89 BRACKET, FRONT TUBE SUPPORT .. .........ciiitiinnnnnnnnnn. 89,91
89456-93 KIT, DUST COVER . . .. ottt ittt it e et e e et e e e, 82
89470-74 WASHER, RUBBER . .. ... .. ...t 83
89530-89 ASSY,LONGTOP . . .. ..ottt e et e e e, 91
89531-86 LONGTOP, EXTENDED . . .. ... ...ttt i 91
89537-88 BRACKET, MOUNTING . . . ... ...ttt i, 87,89.91
89557-88A ASSY,REAR FRAME . ... ... ...ttt 91
89557-92 ASSY., REAR UPRIGHT FRAME . ... ....... ... ..., 29
89560-87 PLATE MOUNTING . . ... ... ittt ittt i e 89,91
89564-88A ASSY., TOP FRAME, LONGTOP .. .. ...... ... ..., 91
89564-92 ASSY., TOP FRAME . . . ... ...ttt et 89
89567-89 ASSY, RAINDRAIN SUNTOP . . .. ... ... ... .. 89
89571-89A ASSY., WINDSHIELD FRAME . ... ...... ... .00, 89,91
89590-86A SPACER, LONGTOP . ..... ...ttt it 91
8997 BUSHING ................. e e e e e e e e e 19
90001-90 AXLE, LEFT, HELICAL . . .. ... ... i, 83
90002-90 AXLE, RIGHT, HELICAL . . .. ... . i 83
90003-90 BALL BEARING, INPUT GEAR . ... ... ..ttt 83
90004-90 BALL BEARING, INPUT GEAR . ........ ..., &3
90005-90 BALL BEARING, DIFFERENTIAL . ................. ... 0viuuun... 83
90006-90 RING, SNAP . ...t e e e e &3
90007-90 PLATE, COVER . . .. ittt it e e e e e e i, &3
90008-90 PLUG, FILL . ... et e e e et e e &3
90009-90 WASHER, NYLON . ... it et e, &3
9001 BALL BEARING . . ... ..ttt et e ettt e e 33
9029 . BALL BEARING, STEERING COLUMN, LOWER ...................... 35
9030 BALL BEARING (78 ID) . .i ot ittt ittt ittt et e e e it e 37
9031 BALL BEARING (98 ID) .. .. ...ttt ittt eean . 37
9032 BALL BEARING . . ... .. it ittt ettt e i 9,11
9070 BEARING, CRANKPIN . ... ... ...ttt i 5,11
90700-92 ASSY,REAR DECK . ... ... it e e 51
90701-92 PAD, REAR DECK . ... ... . ittt e e e 51
91006-91A BUMPER, REAR CENTER . ....... . ... .. ... ... 36,51
91068-91A BUMPER, REAR SIDE, C6 . ... ... ... ittt 36
91068-92 BUMPER, REAR SIDE, C6 . ... .. ... ittt iiiieinnnn. 51
9117 ROLLER BEARING . .. ... .. ittt i et it 9,11
91122-84 WEDGE, RUBBER . . ....... ... . ..t 91
91820-87 ASSY., AUXILIARY POWER OUTLET, UTILIDUMP . ................. 67,76
91830-91 ASSY., AUXILIARY POWER OUTLET, UTILITRUCK ................... 59
93249 ASSY, RACK AND PINION . . .. .. ... .ttt i i e 33
9853 FITTING, LUBRICATION . . .. ... . .. i 273135
9906 TERMINAL, MALE 1/4". . . . i e i i e e 25
9907 TERMINAL, FEMALE . ... ... .. ittt 14
9927 1 5 17

110

o

%
b
7




NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
9955 Lo 37X 1 22,33

9958 CLAMP, STEEL 240 ID. . ... ... itinieiiiiaianinneeenennans 1922
9971 CLAMP, HALF 875 DIA, OILLINE. . . .. .......tttnnnnceunenn. .. .49
9969 CLAMP, HALF - 375 DIA,, WIRE HARNESS. . . . .. .......0itiienen e 49
9990-W CLAMP, BRAKE HOSE .. .......iuuniiiniiiiiinenaenaeenannenn 29
9993 (0 070.Y 1 (0 - P 15,55

111



COLUMBIA ParGar X_

Columbia ParCar Corp.

350 N. Dewey Ave. * P.O. Box 30 * Reedsburg, WI 53959
Phone: (608) 524-8888 « Fax: (608) 524-8380 « Web: www.parcar.com




